namaco

DEADSTORM PIRATES
SPECIAL EDITION

OPERATION MANUAL

The actual product may differ slightly from the illustrations in this manual.

/A\WARNING

@ To ensure safe operation of the game machine, be sure to read this Operation Manual before use.
@ Keep this Operation Manual in a safe place for quick access whenever needed.

NAMCO BANDAI Games Inc.



Important

Read PRECAUTIONS and INSTALLATION
Sections before operating game

FCC Notice

Note: This equipment has been tested and found to comply with the limits for a Class A
digital device, pursuant to Part 15 of the FCC Rules. These limits are designed to provide
reasonable protection against harmful interference when the equipment is operating in a
commercial environment. This equipment uses, and can radiate radio frequency energy
and, if not installed and used in accordance with the instruction manual, may cause
harmful interference to radio communications. Operation of this equipment in a residential
area is likely to cause harmful interference in which case the user will be required to
correct the interference at his own expense.

Copyright 2014 NAMCO AMERICA INC. - All rights reserved

No part of this publication may be reproduced by any mechanical photographic, or
electronic process, or in the form of a phonographic recording, nor may it be stored in a
retrieval system, transmitted, or otherwise copied for public or private use, without
permission from NAMCO AMERICA INC.




INTRODUCTION

Thank you for purchasing the “DEAD STORM PIRATES SPECIAL EDITION” game machine (hereafter
referred to as the “machine”).

This operation manual describes:
® How to install, operate, relocate, transport, maintain and discard of the machine safe-
ly and properly
@ How to operate the machine correctly and make full use of its features
@ How to ensure safety of players and bystanders

Inquiries regarding this machine and its repair
@ For further information about the machine and its repair, contact your distributor.

The software included in the machine is protected by copyright laws. The software must not
be copied, modified, distributed publicly, or used for purposes other than the operation of this
game machine. Violators of copyright laws may be subject to criminal penalties. Do not use
the storage media containing software in any other game machine; otherwise, machine mal-
functions may result.

This machine uses the following licenses.

This software uses fonts produced by Fontworks Inc.
Fontworks, and font names are trademarks or registered trademarks of Fontworks Inc.

PolycomR G.722.1 Annex C audio coding technology




INTRODUCTION

This machine uses MXML.
MXML is used under the MIT License.

MXML License
Copyright (c) 2003 Matthew Riek

Permission is hereby granted, free of charge, to any person obtaining a copy of this software
and associated documentation files (the “Software”), to deal in the Software without restric-
tion, including without limitation the rights to use, copy, modify, merge, publish, distribute,
sublicense, and/or sell copies of the Software, and to permit persons to whom the Software
is furnished to do so, subject to the following conditions:

The above copyright notice and this permission notice shall be included in all copies or sub-
stantial portions of the Software.

THE SOFTWARE IS PROVIDED “AS 1S”, WITHOUT WARRANTY OF ANY KIND, EX-
PRESSED OR IMPLIED, INCLUDING BUT NOT LIMITED TO THE WARRANTIES OF MER-
CHANTABILITY, FITNESS FOR A PARTICULAR PURPOSE AND NONINFRINGEMENT.
IN'NO EVENT SHALL THE AUTHORS OR COPYRIGHT HOLDERS BE LIABLE FOR ANY
CLAIM, DAMAGES OR OTHER LIABILITY, WHETHER IN AN ACTION OF CONTRACT,
TORT OR OTHERWISE, ARISING FROM, OUT OF OR IN CONNECTION WITH THE
SOFTWARE OR THE USE OR OTHER DEALINGS IN THE SOFTWARE

Regarding the licenses and trademarks pertaining to SYS357 (Rack Assy) and SYS369
(Rack Assy), see http://www.bandainamcogames.co.jp/am/vg/s357-license/.

The names of systems and products that are used in the game machine or mentioned in this
operation manual but are not described in the above URL are generally trademarks or regis-
tered trademarks of their respective companies.






1 . SAF ETY P RECAU TI 0 N S - Be sure to read these instructions to ensure safety -

Instructions to the owner

@ If you entrust another party to perform installation, operation, relocation, transportation, main-
tenance or discarding of the machine, instruct the concerned party to read and observe all
the instructions and precautions in this operation manual regarding the particular action to be
taken.

1-1 Magnitudes of risk
On the labels attached to the machine and in this operation manual, precautions

regarding safety and property damage are classified as shown below in accor-
dance with the magnitude of the particular risk.

&WARNlNG: Failure to avoid the indicated risk may result in death or

serious injury.
&CAU“ON . Failure to avoid the indicated risk may result in minor in-
jury or property damage.

Notes related to machine functions but not to safety are marked with the following
indication.

: Note related to product function or protection.

1-2 Definition of the term “technician”

This operation manual is written for arcade personnel. However, the sections
marked “To be conducted by a technician only” in the table of contents are
written for technicians. These tasks should be conducted by technicians only.

Technician: A person engaged in machine design, manufacture, inspec-
tion or maintenance service for a manufacturer of amusement
equipment, or a person who has technical knowledge related to
electricity, electronics or mechanical engineering at a level equal
to or higher than that of a technical high school graduate and is
engaged routinely in the maintenance and management (including
repair) of amusement machines.



1. SAFETY PRECAUTIONS

1-3 Top-priority safety precautions

/N\WARNING

Should any abnormality occur, turn off the power switch immediately to stop oper-
ating the machine. Then, unplug the power cord plug from the AC outlet. Operating
the machine without correcting abnormalities can result in a fire or accident.
Some monitor sections remain hot or charged with high voltage even after the
power switch is turned off. Do not touch the monitor unnecessarily in order to
avoid electric shock and burns.
Dust accumulated on the power cord plug may cause a fire. Check the power cord
plug regularly and remove dust.
Insert the power cord plug firmly into the AC outlet. Poor contact may cause over-
heating that can lead to a fire or burns.
A damaged power cord can cause a fire, electric shock or electrical leakage. Ob-
serve the following cautions.

* Keep the power cord away from heating devices.

* Do not twist the power cord.

* Do not bend the power cord forcibly.
Do not alter the power cord.
Do not bundle the power cord.
Do not pull the power cord. (Always unplug by holding the power cord plug,
and avoid pulling the power cord.)

* Do not place anything on the power cord.

* Do not get the power cord caught by the machine, other equipment or wall.

* Do not do anything else that might damage the power cord.
Do not wet the power cord or power cord plug with water. Water can cause an elec-
tric shock or electrical leakage.
Do not touch the power cord plug with a wet hand. Doing so can result in an elec-
tric shock.
The machine’s rated power supply voltage and maximum consumption current are
120 VAC and 14 A, respectively. To prevent fire and electric shock, be sure to use
interior wiring that conforms to these power supply specifications.
Operate the machine with a power supply voltage in the range of 110 to 120 VAC.
Operating the machine with a supply voltage outside the specified range may
cause a fire or electric shock. To ensure that the machine operates in optimum
condition, maintain the power supply at 120 VAC.
To ensure safe operation of the machine, be sure to conduct the pre-service check
(see P. 20 “7-4 Pre-service check”) and maintenance (see P. 57 “8B. Maintenance”)
described in this manual. Failure to conduct the pre-service check or maintenance
can result in an unexpected accident.
Use consumables and service parts (including fasteners) specified by our com-
pany. To order parts, contact your distributor.
Do not convert the machine without permission. Do not perform any work that is
not described in this operation manual. Unauthorized conversion of the machine
may create unforeseen hazards.
When transferring the ownership of the machine, be sure to provide this operation
manual together with the game machine.




1. SAFETY PRECAUTIONS

1-4 Description of warning labels attached to the machine

/N\WARNING

® The warning labels describe important safety precautions. Be sure to observe the
following:

* To ensure that the warning labels attached to the machine are easily legible,
install the machine at an appropriate location with ample illumination and
keep the labels clean at all times. Also, make sure that the labels are not hid-
den behind another game machine or other objects.

* Do not remove or alter the warning labels.

* If the warning labels become excessively dirty or damaged, replace them with
new labels. To order warning labels, contact your distributor.

B Back side




1. SAFETY PRECAUTIONS

M Front side




CONTENTS

INTRODUCTION
1. SAFETY PRECAUTIONS - Be sure to read these instructions to ensure safety - ...........ccoceunennns 1
1-1 MAGNIUAES OF FISK .v.veeeeceie ettt 1
1-2  Definition of the term “teChNICIAN" ..o 1
1-3  Top-priority Safety PrECAULONS..........c.rvrereercieiercree ettt 2
1-4  Description of warning labels attached to the Maching ... 3
2. SPECIFICATIONS ......coiiiiurisisssessssssssssssessssssssssssssssss s s sss s sesssss s sssssssssssssssssss s sesssnsnes 8
3. CHECKING THE PACKAGE CONTENTS ......cconnmmnssmssssmssssssssssssssssssssssssssssssssssssssssssssessssses 9
4, OVERALL CONSTRUCTION (Names of Parts).........cucummnmmmmnmmnsssssssssssssssssssssssssssessas 1
5. INSTALLATION AND CARRY-IN PASSAGE CONDITIONS..........ccccoummrmrmmmmrmnmnmssssnssesesesesssssssssssnenenes 13
5-1  INStAllAtIoN CONGITIONS ......cvvrvriiie s 13
B-1-1 LOCALONS 10 @VOIQ.......cucvieieiiieiitees st 13
5-1-2 Play zone for installed MaChine............ccviiiii e 14
5-2  Required dimensions of carry-in passage (such as doors and corridors)..........cccoerennennenneesieninn, 15
6. MOVING AND TRANSPORTING ......cccoremrrmnmmmsmssssssesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnes 16
B-1  MOVING (0N the FIOOT).....ceieiiicesei ettt ettt 16
B2 TrANSPOIALION. .....cviitcecti ettt bbb b et 17
0 =1 1 Y 18
7-1 People Who SNOUIAN'E PIAY ....vvcviicieicieicesce et 18
7-2  Safety precautions to be 0bserved by PIAYErS.........coivieiiiiiee e 19
7-3 PrE-SEIVICE CRECK ......vuieieisiceci bbb 20
7-3-1 Safety check (DEfore POWET ON) ..ot nes 20
7-3-2 Operation check (after POWET ON)......c.cviuiiiieee s 21
T-4 HOW 0 PIAY oottt 22
(1) BASICTUIES ...ttt bbbt 22
(2) Operating MELNOT .........cu ittt 22
(3) Explanation of the game SYSIEM.......c.cccciiiiiiices s 22
(4) SEAMEDULION ...ttt 23
7-5 Explanation of the power switch and adjustment SWItCheS ..o 24
7-5-1 Power switch location and turning on the SWItCh ..o 24
7-5-2 AQJUSIMENT SWILCNES ...t 25
T-6 TESEIMOUE ... 26
7-6-1 Description of the menu Screen (MENU) ...t sseeseenees 26
7-6-2 Game fee setting (COIN OPTIONS). ..ot 27

7-6-3 Game detail setting (GAME OPTIONS). ..ot eese et et ssesssenees 28



CONTENTS

7-6-4  SWitch/SenSor teSt (I/O TEST) ...t 29

(1) VO PCB CHECK ..ottt sttt 30

(2) SWITCH TEST ..ottt 31

(B) GUN TEST ..ottt ettt bbb 32

(4) GUN CALIBRATION ...ttt ettt sttt s st 33

(5) STEERING TEST ..ottt bbb 34

(B) OUTPUT TEST ..ottt sseeses ettt sttt sttt 35

7-6-5 Monitor adjustment (MONITOR TEST)......ciiiiiiiircsieseie e 36

(1) GAMMA ADJUST ..ottt ettt ss ettt 37

7-6-6  Sound adjustment (SOUND TEST) .....cvuviueriririinieineineisiee i 38
7-6-7 Game data display/initialization (BOOKKEEPING) .........ccccoiuiuriunirineninissireeseeee e eneeseeees 39
7-6-8 Initialization and others (OTHERS)..........ccoiiiiiries e 40

(1) HDD CHECK ...ttt 41

(2) BACK UP MEMORY INITIALIZE .....coovoiiiiiriseisesee s 42

(B) CLOCK SETTING .....cueueeieieereisetseesess s seesess sttt ss bbbt 42

7-6-9 SOMWAE UPAALE ... 44

7-7  Error display (for the arcade OPErator).........cccvierieiiieieiee et 45
7-8  Gun Assy adjustment (initialization) after parts replacement............ccvevirieinncienee e 47
7-8-1 Initializing the vOIUMES iN the GUN ASSYS......c.cuiiiiirieies e 47

8. MANUAL FOR THE TECHNICIAN - To be conducted by a technician only — ...........ccceeverervnnnne. 48
8A. Assembly and Setup - To be conducted by a technician only - ... 48
8A-1 Assembly - To be conducted by a teChniCian ONIY - ........cviiiiiei e 48
8A-1-1 Assembling Monitor Assy and CONtrol ASSY..........cccieiiriiriririeiniiessesie e 48
8A-1-2 ASSEMDIING SEALASSY .....evureieiiieereircieere ettt sttt s ettt s s 50
8A-1-3 ASSEMDBIING ROOFASSY ....ouivcviviiiictcie ettt e s s 52
8A-1-4 ASSEMDIING MATGUEE ASSY ......evirieieiit i 52
8A-1-5 Assembling Side body(L) and Side DOAY(R) ........cceeveeiiiieer e 55
8A-1-6 AdjUSHING EVEl @UJUSTETS ..o 55
8A-1-7 Connecting the power cord and ground 1880 ..o 56
8B. Maintenance - To be conducted by a technician only — ..., 57
8B-1 Inspection and MAINIENANCE.............cceeueiiiciee ettt 57
8B-1-1 INSPECHON IHBMS ...ttt nenas 57
8B-2 TrOUDIESNOOTNG .. ...ttt b st a e s bbb st n s enas 58
BB-2-1 GBNETAL......eueiiiiieceeisei bbb 59
BB-2-2 MONIOT ASSY ..ttt 60
BB-2-3 GUN ASSY ..o.vereireieisite ittt 61
BB-2-4 WNEEIASSY ...t 61
BB-2-5 SBALASSY ...ttt 61
BB-2-8 MATQUEE ASSY ......cveereirceeieieeeet et 61
8B-3 Error display (for the TEChNICIAN) ..........cviieiieseece e 62
8B-4 Removing and installing ASSYS @Nnd PAMS ........c.vvevriiuriiireee et 63
BB-4-1 MONIEOT ASSY ..v.vveiiecteiiie ettt ettt b bbb se bbb bbbt s bbb en e bt s e 63

(1) Replacing the RACK ASSY ........ccuuuiuririeieiieineiriieieise ittt 63



CONTENTS

10.

(2) Replacing the POWET SUPPIIES ......cvuiveiiieiriieirieire ettt 65

(3) Replacing the Bass AmMp PC BOAIT .........ccouiuriiriririsesceeese et eeessneeees 66

(4) Replacing the LCD MONILOF..........cccciiiicriieisiieercesss ettt 67

8B-4-2 CONMIOIASSY ...eererceceiseiciseieese ettt s bbbt 70

(1) Replacing the USIO PC BOAIU. ..ottt 70

(2) Replacing the Gun Drive PC BOAId .........cccvuviiiriiieiieesseis ettt 71

BB-4-3 GUN ASSY ..ot 72

(1) Replacing and installing the GUN ASSY.........ccoiiuriiiriiiresese et 72

(2) Replacing the potentiometer (for Ift-Fight) ... 74

(3) Replacing the potentiometer (fOr UP-QOWN)..........ooovueevveeeeeeeeeoeesecseese e ssesessees e ssee s eee s 77

(4) Replacing the MICTOSWILCH ..........coiurieecerieeeercree ettt 79

(5) Replacing the trigger and SPriNG .......coieurieiriiirieesee ettt 80

(6) Replacing the illuminated switch/LED lamp in the Start button.............ccccocrrcneinncncncnn, 81

(7) Replacing the vibration UNit............ccceeicriieiiicee e 83

(8) Replacing the guN harEss 3d ...ttt 86

(9) Replacing the gUN hamMESS 5 ...ttt 88

BB-4-4 WHEEIASSY ...ttt 89

(1) Removing and installing the Wheel ASSY ..........cvrirnienerseeseee e 89

(2) Replacing the photosensor (for WhEEI) ..........ccuviiriiienienieeceee s 90

(3) Replacing the WHEEL.........oveieieire sttt 92

8B-4-5 MAIGUEE ASSY ......cvvirieisiieiteiese et 93

(1) Replacing the fluOreSCeNt [AMPS..........c.vriuririeerircrieireesee et 93

8B-5 LCD MONItOr @djUSIMENT..........cviveiiiiiciee sttt 95
8B-5-1 Removing and installing the monitor adjustment SWItChes ...........cccocvrinincnieeeen, 95
8B-5-2 Adjusting the LCD monitor image qUaIILY.........ccccvviererrieiiiecees e 97
8B-5-3 Adjusting the LCD mMONItor SEINGS. .........cueeriererriceriirireeinee ettt 98
DISCARDING THE MACHINE..........cooiiinrissssissssssssss s ssssssssssssssssssssssssssssssssssssssssssssssssssssassss 99
PARTS LISTS ...otiitrisiusssisssssesssssssssssssssssssssssesssss s s s s s s s s 100
10T MONIIOT ASSY ...ttt 100
10-2  CONMIIOIASSY ..enceeeeieeiceeeieerei et seee ettt s ee sttt s et s bbb en s ne et 102
1023 SEALASSY ..ottt bbb bbbttt n e bes 104
104 GUNASSY ..ottt s8££ bbb s et 106
10-5  WHEEI ASSY....eiviicecieie sttt s bbbttt 108
106 SEIVICE PlAB ASSY......viiiciiicieics s 109
10-7  COMd BOX ASSY ...ttt 110
108 ROOTASSY ..ot s bt 110
10-9  MAIGUEE ASSY ....eueieiiiieie ettt bbbttt 111
10-10 OHNEI PAMS ....vcvvicctete ettt bbbt b bbbt s bbb s sttt n s tene 111
WIRING DIAGRAMS .......cociirimnisisssisssssssssssssssss s sssssss s sssssssssssssssessssasssssssssssssssssssssssssssssssssssans 112



2. SPECIFICATIONS

(1) Rated power supply 120 £ 5 VAC (60 Hz) / 230V + 5 VAC (50 Hz)
(2) Maximum power consumption 600 W
(3) Maximum current consumption 5 A (120 VAC) /2.5 A (230 VAC)
(4) Coin box capacity Approx. 3,000 coins
(5) Display device LCD monitor (55" screen)
(6) Dimensions
(1 As installed 70”(W) x 98” (D) x 89" (H)
(2) When divided
Monitor Assy 56" (W) x 27" (D) x 72" (H)
Control Assy 56" (W) x 32" (D) x 72" (H)
Seat Assy 70" (W) x 40" (D) x 72" (H)
Marquee Assy 54” (W) x 12" (D) x 23" (H)
Roof Assy 56" (W) x 22" (D) x 5" (H)
(7) Weight
(1 Asinstalled Approx. 990 Ibs.
(2 When divided
Monitor Assy Approx. 352 Ibs.
Control Assy Approx. 331 Ibs.
Seat Assy Approx. 243 Ibs.
Marquee Assy Approx. 36 Ibs.

Roof Assy Approx. 27 Ibs.



3. CHECKING THE PACKAGE CONTENTS

The product packages shipped from the factory contain the following components and parts.

©® Make sure that all the items shown below are contained in the product
packages.
@ If any item is missing, contact your distributor.

* Dimensions and contained items for the product packages

Packaging 1: 60” (W) x 31” (D) x 75” (H)
+ Monitor Assy

Packaging 2: 60” (W) x 39” (D) x 75” (H)
+ Control Assy
+ Box 1 (Marquee Assy)

Packaging 3: 74” (W) x 51” (D) x 77" (H)
+ Seat Assy
+ Box 2 ( Roof Assy(1), CS bottom joint bracket(2), MC bottom joint bracket(2),
MC side joint bracket(2), Top joint bracket(2), Screws )

Control Assy Seat Assy

Roof Assy




10

3. CHECKING THE PACKAGE CONTENTS

* Accessory list

No. Name Specification Qty.
1 Operation Manual (this manual) 1
2 | Maintenance key 4
3 Cash box key 2
4 Coin door key 2
6 | Torxwrench M5, T25 ﬁ 1
7| Torx wrench M6, T27 % 1
8 | Power Cord % 1




4. OVERALL CONSTRUCTION gNames of Partsl

B General view (front side)

Seat Assy

Roof Assy

Marquee Assy

Monitor Assy

Control Assy

W General view (rear side)
Air vent holes

Rack Assy

Maintenace panel B Cord box Assy(Power switch)

11



12

4. OVERALL CONSTRUCTION (Names of Parts)

B Monitor and Control Assys

Speaker

LCD monitor
Triggers
1P Start button LT 4 ‘/ 2P Start bution

Gun Assy e

- ] - Service door

= , (service plate)
Wheel Assy .f '

S —————— Coin box door

Maintenance door



9. INSTALLATION AND CARRY-IN PASSAGE CONDITIONS
/N\WARNING

@ Install the machine according to the instructions and procedures specified in this
operation manual. Failure to follow the specified procedures may result in a fire,
electric shock, injury or machine malfunctions.

@ Insert the power cord plug firmly into the AC outlet. Poor contact may cause over-
heating that can lead to a fire or burns.

® Be sure to connect the ground lead. If the ground lead is not connected, electric
shock can result in case of electrical leakage. (See P. 56 “8A-1-7 Connecting the
power cord and ground lead.”)

@ Install the machine securely by using the level adjusters. Unstable machine instal-
lation can result in an accident or injury. (See P. 55 “8A-1-6 Adjusting level adjust-
ers.”)

5-1 Installation conditions

/AWARNING

@ Do not place items near the vent holes on the rear panel of the Monitor Assy of the
game machine, or block them with a wall. If those openings are blocked, the inside
of the machine becomes extremely hot and fire or malfunction may resulit.

5-1-1 Locations to avoid

/N\WARNING

® The machine is designed for indoor use. Never install the machine outdoors or at
any of the following places:
* Place in direct sunlight
* Place exposed to rain or water leakage
* Damp place
* Dusty place
* Close to heating devices
* Hot place
* Extremely cold place
* Place where dew condensation may occur due to temperature differences
* Place where the machine may become an obstruction in emergencies (such
as near emergency exit) or place where fire extinguisher or similar equipment
is installed
* Unstable place or location where vibrations are produced




5. INSTALLATION AND CARRY-IN PASSAGE CONDITIONS

5-1-2 Play zone for installed machine

® Provide a space of at least 1’ 8” between the rear side of the machine
and the wall or other machine in order to turn the power switch ON/OFF

and open the Maintenance panel.
® The vent holes on the rear side of the machine must not be blocked.

@ The distance from the floor to the ceiling must be at least 7° 7”.

9' 2" or more
18" or more 1"8" or more
Maintenance zone
ol
o
1S
5
=
o
o
£
]
©
o ©
o
e
5
&
24
o
S
s}
)
)

14



5. INSTALLATION AND CARRY-IN PASSAGE CONDITIONS

5-2 Required dimensions of carry-in passage (such as doors
and corridors)

The machine is divided into separate components at the factory before shipping. The dimen-
sions of main components are as follows:

@ Monitor Assy
56" (W) x 27" (D) x 72" (H)
Weight: 540 Ibs.

@ Control Assy
56" (W) x 32" (D) x 72"(H)
Weight: 485 Ibs.

® Seat Assy
70" (W) x 40" (D) x 72"(H)
Weight: 232 Ibs.

15



16

6. MOVING AND TRANSPORTING

/A\WARNING

® Do not leave the machine on a slope. If the machine is left on a slope, it may tip
over and cause an unexpected accident.

6-1 Moving (on the floor)

® Carefully transport the machine in order to prevent damage to the ma-
chine.

@ Do not apply excessive force to plastic parts since they can beak easily.

® Even when moving the machine for a short distance, be sure to raise the
level adjusters all the way. (See P. 55 “8A-1-6 Adjusting level adjusters.”)

® Be sure to turn off the power switch before moving the machine.

® Carefully handle power cord. (See P 56 “8A-1-7 Connecting the power
cord and ground lead.”)



6. MOVING AND TRANSPORTING

6-2 Transportation

6-2-1 Manual transportation (carrying on stairs, etc.)

/N\WARNING

@ When carrying the machine manually, be sure to divide the machine into the Monitor
Assy, Control Assys, Seat Assy, Marquee Assy and Roof Assy and raise all the level
adjusters all the way. (See P. 48 “8A-1 Assembly.”)

An attempt to carry the machine manually (over stairs, etc.) without dividing the
machine as described above can result in an unexpected accident.

® When carrying the machine manually, make sure that the following number of per-
sons are available. An attempt to carry the machine with fewer persons can result
in an accident or injury.

* Monitor Assy (approx. 353 Ibs.): 6 persons or more
* Control Assy (approx. 331 Ibs.): 6 persons or more
* Seat Assy (approx. 243 Ibs.): 5 persons or more
* Marquee Assy (approx. 36 Ibs.): 2 persons or more
* Roof Assy (approx. 27 Ibs.): 2 persons or more

A M Sl gy

Monitor Assy Control Assy Seat Assy
Marquee Assy Roof Assy

@ Do not apply impact to the machine when lowering the machine from a
step.



7. OPERATION

/AWARNING

® Some monitor sections remain hot or charged with high voltage even after the
power switch is turned off. Do not touch the monitor unnecessarily in order to
avoid electric shock and burns.

® Dust accumulated on the power cord plug may cause a fire. Check the power cord
plug regularly and remove dust.

® Insert the power cord plug firmly into the AC outlet. Poor contact may cause over-
heating that can lead to a fire or burns.

@ Be sure to check that the machine has been installed according to the instructions
and procedures specified in this operation manual (see P. 13 “5. INSTALLATION
AND CARRY-IN PASSAGE CONDITIONS”) before operating the machine. If the ma-
chine is not installed properly, fire, electric shock, injury or equipment malfunction
can occur.

@ The warning labels describe important safety precautions. Be sure to observe the
following:

* To ensure that the warning labels attached to the machine are easily legible,
install the machine at an appropriate location with ample illumination and
keep the labels clean at all times. Also, make sure that the labels are not hid-
den behind another game machine or other objects.

* Do not remove or alter the warning labels.

* If the warning labels become excessively dirty or damaged, replace them with
new labels. To order warning labels, contact your distributor.

@ To ensure safe operation of the machine, be sure to conduct the pre-service check
(see P. 20 “7-3 Pre-service check”) and maintenance (see P. 57 “8B. Maintenance”)
described in this manual. Failure to conduct the pre-service check or maintenance
can result in an unexpected accident.

7-1 People who shouldn’t play
/N CAUTION

® To ensure safety of players and prevent accidents, do not allow the following peo-
ple to play the game machine.

* People who are sick or recovering from injury

* People with heart conditions

* People in poor physical condition

* People under the influence of alcohol

* Pregnant women

* People who do not observe the warnings indicated on the machine




7. OPERATION

7-2 Safety precautions to be observed by players

/N CAUTION

@ If a player becomes sick due to light stimulation or game images, have the person
stop playing the game immediately and let him/her rest.

@ In rare cases, stimulation by lights or video images can cause convulsion or a loss
of consciousness. If this happens, advise the player to consult a doctor as soon
as possible. When pre-school children play, request their parents or guardians to
keep an eye on the children.

19



20

7. OPERATION

7-3 Pre-service check

Check the following items before commencing operation.
If any problem is found, take corrective measures by referring to “8B-2 Troubleshooting”

on

page 58.

7-3-1 Safety check (before power ON)

/N\WARNING

® To prevent accidents and injury, be sure to conduct the pre-service check
described in “7-3-1 Safety check (before power ON)” on page 20 before
commencing operation.

® To prevent accidents and injury, be sure to check that the machine is not installed
in a place described in “5-1-1 Locations to avoid” on page 13 before commencing
operation.

® Operating the machine with damaged, broken or deteriorated parts, or with
incorrectly installed parts can cause injury to players or people near the machine.
If an abnormality is found, replace defective parts immediately. To order parts,
contact your distributor.

Are all warning indications in place? (See P. 3 “1-4 Description of warning labels
attached to the machine.”)

Are the warning indications legible? (See P. 3 “1-4 Description of warning labels
attached to the machine.”)

Are all level adjusters adjusted properly? (See P. 55 “8A-1-6 Adjusting level
adjusters.”)

Is the specified play zone provided? (See P. 14 “5-1-2 Play zone of installed
machine.”)

Are the power cord and communication cable routed so that they will not cause
players or other customers to trip?

Are the power cord securely connected to the AC outlet and the power input socket
on the machine? (See P. 56 “8A-1-7 Connecting the power cord and ground lead.”)
Is the power cord plug free of dust? (See P. 56 “8A-1-7 Connecting the power cord
and ground lead.”)

Check the following items after turning on the power switch. If an abnormality is found,
turn off the power switch immediately to stop operating the machine. Then, unplug the
power cord from the AC outlet and contact your distributor.

8
©
(1
(1

Is any part of the power cord or plug abnormally hot?
Does touching the machine give an electric shock?

)

) | ectric shock

0) Is there a burning smell, abnormal noise or vibration?
1

) Are there any other signs of abnormality or malfunction?



7. OPERATION

7-3-2 Operation check (after power ON)

Check the following items in the Test mode. (See P. 25 “7-5-2 Adjustment switches.”)

(1)

Check the lamps for proper operation. (Do the fluorescent lamps and Start buttons
light?)

(See P. 29 “7-6-4 Switch/sensor test (/0O TEST).”)

Check the Start buttons for proper operation.

(See P. 29 “7-6-4 Switch/sensor test (/O TEST).”)

Check the wheel for proper operation.

(See P. 29 “7-6-4 Switch/sensor test (/0 TEST).”)

Check the guns for proper operation.

(See P. 29 “7-6-4 Switch/sensor test (/O TEST).”)

Check the displayed image. (Does the monitor show images properly?)
(See P. 36 “7-6-5 Monitor adjustment (MONITOR TEST).”)

Check the sound. (Is sound produced by each speaker?)

(See P. 38 “7-6-6 Sound adjustment (SOUND TEST).”)

21



7. OPERATION

7-4 How to play

(1) Basic rules

1.
2.

Players shoot approaching enemy pirates and monsters.

The player’s life level decreases when the player is struck by a sword or bitten. If the
player fails to turn the wheel as instructed when it is necessary to do so, the life level
also decreases. When the life level decreases to 0, the game ends.

When a circular target mark appears on an enemy’s body or on the weapon thrown
by an enemy, shoot and destroy it.

. There are two types of target marks: normal target marks and gold target marks. A

gold target mark appears on a strong and powerful enemy who is difficult to destroy.
Use “united shots” to destroy a strong and powerful enemy. (See P. 22 “7-4 (3)
Explanation of the game system.”)

When two persons are playing the game, the rating of the combination play of the
two players is displayed on the result screen. The combination play rating becomes
higher when the players use united shots effectively to destroy enemies and operate
the wheel skillfully to evade danger.

(2) Operating method

1.

2.

Shooting the golden gun — Pull the trigger on the gun-shaped controller (Gun Assy)
to shoot. When the trigger is held, the gun shoots consecutively.

Shooting the cannon — When the weapon changes to a cannon, pull the trigger to
shoot the cannon. To shoot the cannon continuously, it is necessary to pull the trigger
after each shot, unlike the golden gun. Also, there will be a time delay between
shots.

Turning the wheel — It is necessary to turn the wheel to navigate the ship or dodge
the enemy’s attack in some situations during the game. Turn the wheel according to
the instructions displayed on the screen to evade danger.

(3) Explanation of the game system

22

1. United shot
By aligning the gunsights of the two guns on a target, players can launch a
united shot that is more powerful than an ordinary shot. When shooting united
shots, the gunsight on the screen becomes larger and the color of the shots
and the shooting sound also change.
Use united shots to destroy enemies with a gold target mark. Other enemies
can also be destroyed more easily when united shots are used.

2. Power-up shot
When a player shoots a green gem placed on a ship or in pirates’ hide-out, the
gun of the player who shot the gem increases in power and is able to destroy
many enemies with each shot.

3. Red cask
The red casks placed on a ship or in pirates’ hide-out explode when shot.
By shooting a red cask near enemies, the cask explodes and destroys the
enemies nearby.



7. OPERATION

4, Treasure box
When a player shoots a treasure box on a ship or in pirates’ hide-out, the
player gains additional scores.

5. Selection of treasure box
In the event indicated “TREASURE HUNT,” a player selects one from two or
three treasure boxes shown on the screen and shoots it. If the shot treasure
box contains an item, the player’s life level increases.

6. Continuity roulette
When two persons are playing the game, if one person plays the Continuity
game, the other player’s life level also increases.
The amount of life level increase is determined by the roulette that appears in
the Continuity game.
The roulette stops after a certain time, but it can be stopped by pressing the
Start button.

(4) Start button

1. The game starts on the side on which the Start button is pressed.
When the left-side Start button is pressed, the player plays the game as Eric (red).
When the right-side Start button is pressed, the player plays the game as Leah (blug).

2. Aplayer can join the game anytime during the game.

3. When a message, “Press the Start button to skip,” appears during a demo scene
between game scenes, pressing the Start button skips the demo scene.



24

7. OPERATION

7-5 Explanation of the power switch and adjustment switches
7-5-1 Power switch location and turning on the switch

Turn on the power switch on the machine.

Back side of Monitor Assy

Power switch

® Be sure to complete the installation and setup of the machine before
turning on the power switch.

® When turning the power switch on or off, wait at least 30 seconds

between switch operations. Do not repeat turning the power switch on

and off unnecessarily. Repeated on/off operations can cause damage to

the data in the backup memory.



7. OPERATION

7-5-2 Adjustment switches

Open the service door to gain access tp the adjustment switches.

Service switch Enter switch

Test switch Select switch

Service door

(a) Service switch
Press this switch to increase the credit count without activating the coin counter.

(b) Select switch
In the Test mode, flip this switch up or down to select an item or setting (numeric value).

(c) Test switch
Set this switch to ON to activate the Test mode. The Test mode is used to test the
monitor and others. (See P. 26 “7-6 Test mode.”)

(d) Enter switch

After selecting an item or setting (numeric value) with the Select switch, press this
switch to enter or execute the selection.

25



26

7. OPERATION

7-6 Test mode

7-6-1 Description of the menu screen (MENU)

Unlock the service door and set the Test switch to ON. (See P. 25 “7-5-2

Adjustment switches.”)

The Menu screen appears on the monitor.

MENU

COIN OPTIONS
GAME OPTIONS
I/OTEST
MONITORTEST
SOUND TEST
BOOKKEEPING
OTHERS

SOFTWARE UPDATE

Setting of game fee and others Refer to Section 7-6-2.
Setting of game details Refer to Section 7-6-3.

-Testing of switches, sensors, etc. Refer to Section 7-6-4.
-Adjustment of monitor Refer to Section 7-6-5.
-Adjustment of sound level, etc. Refer to Section 7-6-6.
Bookkeeping data Refer to Section 7-6-7.
'.rl;?es%%?yog’cw iniialization of  Refer to Section 7-6-8.

<+——— Software update :
Noteed u’r)\der momalondions) Refer to Section 7-6-9.

i

The internal battery01 is dead. <*———(a)

internal battery of the
Rack Assy runs out.
(The number shown
immediately after
“pattery” may be “02”
in some cases.)

SELECT SW:CHOOSE ENTER SW:ENTER
Menu screen
Item Description
(@) This error message When this message appears, turn off the power switch and wait for about
appears when the 10 minutes.

Then, turn on the power switch again. If an error message, “BACKUP
MEMORY ERROR,” appears during the startup, set the Test switch to ON
to activate the Test mode and initialize the backup memory (see P 40 “7-6-8
(4) BACKUP MEMORY INITIALIZE.”).

If the same error is generated after the power switch is turned off and on
again, the internal battery may be low in capacity or defective.

of~Jo

Flip the Select switch up or down to select an item. The selected item is indicated

by blinking.

*When “EXIT” is displayed on the screen, selecting “EXIT” and entering the
selection returns the display to the previous screen.

Press the Enter switch to enter the selection.

When the selection is entered, the screen shows the applicable setting items.

After all adjustments are completed, set the Test switch to OFF.

The display returns to the game screen.



7. OPERATION

7-6-2 Game fee setting (COIN OPTIONS)

This screen is used to set the game fee and others.

Select “COIN OPTIONS” in the Menu screen and press the Enter switch. (See P.
26 “7-6-1 Description of the menu screen (MENU).”)
The Coin Options screen appears on the monitor.

COIN OPTIONS
[DEFAULT IN GREEN]
GAME COST 2 COIN(S) 1 CREDIT +—1
CONTINUE COST 1 COIN(S) 1 CREDIT +—b)
FREE PLAY OFF 1)
EXIT
SELECT SW:CHOOSE ENTER SW:ENTER

Coin Options screen

s Default
Item Description setting
(a) GAME COST Set the number of coins required to play the game. 9

1 to 19 coins

Set the number of coins required to play Continuity game.
1 coin to the value entered in GAME COST

The value setin CONTINUE COST cannot be larger than
(b) CONTINUE COST the value setin GAME COST. If the value in GAME COST is 1
reduced to a value lower than the value in CONTINUE COST,

the value in CONTINUE COST is automatically changed to the
same value set in GAME COST.

ON (Free play available) OFF

(c) FREE PLAY OFF(Free play unavailable)

Flip the Select switch up or down to select an item.
The selected item is indicated by blinking.

Press the Enter switch to enter the selection.

After the setting has been changed, press the Enter switch to return to the item

After the selection is entered, change the setting using the Select switch.
selection screen.
[&]

To return to the Menu screen, select “EXIT” and press the Enter switch.

27



7. OPERATION

7-6-3 Game detail setting (GAME OPTIONS)

This screen is used to set game details.

Select “GAME OPTIONS” in the Menu screen and press the Enter switch. (See P.
26 “7-6-1 Description of the menu screen (MENU).”)
The Game Options screen appears on the monitor.
Parameters in default setting are indicated in green.

GAME OPTIONS
[DEFAULT IN GREEN]
DIFFICULTY C(MEDIUM) <———()
LASER SIGHT ON = (b)
HI-SCORE INITIALIZE - (c)
EXIT
SELECT SW:CHOOSE ENTER SW:ENTER

Game Options screen

ltem Description Isjztftal::g
Set the game difficulty level.
A (VERY EASY)
(&) DIFFICULTY EE'EA/E%TLM) (MEII():IUM)
D (HARD)
E (VERY HARD)
(b) LASER SIGHT Shows a line from the gun to the crosshair aim to assist player. ON

Initializes the stored high score data.

When this item is selected and entered, the screen displays a
message, “HI-SCORE INITIALIZE?,” and prompts for the input of
(c) HI-SCORE INITIALIZE | “YES” or “NO.” —
NO: Returns to the item selection screen without initializing the high
score data.

YES: Initializes the high score data.

n

Flip the Select switch up or down to select an item.
The selected item is indicated by blinking.

Press the Enter switch to enter the selection.

After the selection is entered, change the setting using the Select switch.

of~fo

After the setting has been changed, press the Enter switch to return to the item
selection screen.

To return to the Menu screen, select “EXIT” and press the Enter switch.



7. OPERATION

7-6-4 Switch/sensor test (/0 TEST)
This screen is used to test the switches and others.

Select “I/O TEST” in the Menu screen and press the Enter switch. (See P. 26 “7-6-1
Description of the menu screen (MENU).”)
The 1/O Test screen appears on the monitor.

I/OTEST

1/0 PCB CHECK
SWITCHTEST
GUNTEST
STEERING TEST
OUTPUT TEST

T

AAAAA

EXIT

SELECT SW:CHOOSE ENTER SW:ENTER

1/0 Test screen

Item Description
(a) /0 PCB CHECK Checks the 1/0 PC Board.
(b) SWITCH TEST Executes the switch input test.
(c) GUN TEST Executes the Gun Assy test, initializes the Gun Assys.
(d) STEERING TEST Executes the wheel test.
(e) OUTPUT TEST Executes the illuminated button test and Gun Assy vibration test.

Flip the Select switch up or down to select an item.
The selected item is indicated by blinking.

Press the Enter switch to enter the selection.
When the selection is entered, the screen shows the details of the selected item.

To return to the Menu screen, select “EXIT” and press the Enter switch.

29



30

7. OPERATION

(1) 1/0 PCB CHECK

This screen is used to confirm the condition of the USIO PC Board.

1/0 PCB CHECK

I/OPCB: Connect OK < (a)

NBGI.;USIO01;VerX.XX;JPN,Mulitipurpose with PPG

EXIT

SELECT SW : CHOOSE ENTER SW: ENTER

1/0 PCB Check screen

ltem

Description

(a) IIP PCB

Displays “CONNECT OK” when the PC Board is normal.

To return to the I/0 Test screen, select “EXIT” and press the Enter button.




7. OPERATION

(2) SWITCH TEST
This screen is used to test the switches.

Select “SWITCH TEST” in the 1/0 Test screen and press the Enter switch. (See P.
29 “7-6-4 Switch/sensor test (/0O TEST).”)
The Switch Test screen appears on the monitor.

SWITCHTEST
[ON:RED]
COIN 0 +-—@
SERVICE OFF 4———-(b)
TEST ON €+——1()
UP SELECT OFF «——(d)
DOWN SELECT OFF ——(¢)
ENTER OFF «——(f)
1P GUN TRIGGER LEFT OFF «—(9)
1P GUN TRIGGER RIGHT OFF «——(h)
1P START OFF ——-()
2P GUN TRIGGER LEFT OFF «——())
2P GUN TRIGGER RIGHT OFF «——K)
2P START OFF «——()
UP SELECT+ENTER  SW:EXIT

Switch Test screen

Item Description

The counter increments by 1 each time the coin switch receives input.
(@) COIN When the counter value exceeds 255, it returns to 0. The coin counter also
operates.

Shows “ON” while the Service switch is pressed.

(b) SERVICE (In the Test mode, pressing the switch does not add any credit.)
Shows “ON” when the Test switch is set to ON.

(c) TEST (Since the Test mode screen is being displayed, this indication always shows
“ON.”)

d) UP SELECT Shows “ON” while the Select switch is in the raised position

e) DOWN SELECT Shows “ON” when the Select switch is the lowered position.

f) ENTER Shows “ON” while the Enter switch is pressed.

g) 1P GUN TRIGGER LEFT | Shows “ON” while the Trigger button (left) on the 1P-side Gun Assy is pressed.

h) 1P GUN TRIGGER RIGHT | Shows “ON” while the Trigger button (right) on the 1P-side Gun Assy is pressed.

—_— | = | =~

i) 1P START Shows “ON” while the 1P-side Start button is pressed.

= |=

i
(i) 2P GUN TRIGGER LEFT | Shows “ON” while the Trigger button (left) on the 2P-side Gun Assy is pressed.

k) 2P GUN TRIGGER RIGHT | Shows “ON” while the Trigger button (right) on the 2P-side Gun Assy is pressed.

—_

[) 2P START Shows “ON” while the 2P-side Start button is pressed.

Press each switch and check for proper operation.

To return to the /0 Test screen, hold the Select switch in the raised position and
press the Enter switch.



7. OPERATION

(3) GUN TEST

This screen is used to test and initialize the gunsights of the Gun Assys and test the
operation of the gun vibration units.

@ After maintaining or replacing a Gun Assy or USIO PC Board, be sure to
conduct the calibration described in “GUN CALIBRATION” on page 33.

Select “GUN TEST” in the I/0 Test screen and press the Enter switch. (See P. 29
“7-6-4 Switch/sensor test (I/O TEST).”)
The Gun Test screen appears on the monitor.

GUNTEST

1P START OFF ——
2P START OFF «—

1P X:FFFF Y:0000 €————
2P X:0000 Y:FFFF 4——

—I— +—0)
|-
I

PULL GUN TRIGGER TO ACTION -

SERVICE SW:CALIBRATION ENTER SW:ENTER

Gun Test screen

Item Description
(a) 1P START Shows the status of the Start button on the 1P-side Gun Assy. *2
(b) 2P START Shows the status of the Start button on the 2P-side Gun Assy. *2

(1) 1P X-coordinate,
Y-coordinate

(2) 2P X-coordinate,
Y-coordinate

(3) Gun crosshairs (red) | Shows the crosshair aim of the 1P-side Gun Assy on the screen.
(4) Gun crosshairs (blue) | Shows the crosshair aim of the 2P-side Gun Assy on the screen.

*1 The vibration unit operates when the trigger on a Gun Assy is pulled.
*2 The Start button lights when it is pressed.

Shows the X and Y coordinates of the crosshair aim of the 1P-side gun.

Shows the X and Y coordinates of the crosshair aim of the 2P-side gun.

Loosen the wing bolt, move the service switch cover to a side, and press the
Service switch to display the calibration setting screen.
(See P. 33 “7-6-4 (4) GUN CALIBRATION.”)

To return to the 1/O Test screen, press the Enter switch.



7. OPERATION

(4) GUN CALIBRATION

This screen is used to calibrate the Gun Assys.

Press the Service switch while the Gun Test screen is displayed. (See P. 32 “7-6-4
(3) GUN TEST.)
The Gun Calibration screen appears on the monitor.

GUN CALIBRATION

—|— -
| -
I

1P X:AAAA Y:6666 <*———()
2P X:6666 Y:AAAA 4——(4)

1P: SHOOT THE LEFT END

-——
2P+ SHOOT THE LEFT END @)

ENTER SW:EXIT

Gun Calibration screen

Item

Description

(1) Gun crosshairs (red)

Shows the location of the crosshairs of the 1P-side Gun Assy (after completion of
adjustment).

(2) Gun crosshairs (blue)

Shows the location of the crosshairs of the 2P-side Gun Assy (after completion of
adjustment).

(3) 1P X-coordinate,

Y-coordinate

Shows the X and Y coordinates of the crosshairs of the 1P-side gun.

(4) 2P X-coordinate,

Y-coordinate

Shows the X and Y coordinates of the crosshairs of the 2P-side gun.

(a) Displays the
procedure for

calibrating the gun

Gun calibration can be performed by moving and operating each Gun Assy on the 1P
and 2P sides as shown below.
(1) [SHOOT THE LEFT END]
Move the gun all the way to the left and press the Trigger button once.
(2) [SHOOT THE RIGHT EDGE]
Move the gun all the way to the right and press the Trigger button once.
(3) [SHOOT THE TOP]
Move the gun all the way to the top and press the Trigger button once.
(4) [SHOOT THE BOTTOM]
Move the gun all the way to the bottom and press the Trigger button once.
(5) [FINISHED]
The calibration has been completed. The adjustment data is saved and the
crosshairs appear on the screen.

Move the gun being calibrated all the way to the left and press the Trigger button once.
The left limit position of the crosshairs is set.

In the same manner, press the Trigger button each time after moving the gun all
the way to the right, to the top and then to the bottom.

To return to the Gun Test screen, press the Enter switch.

33



7. OPERATION

(5) STEERING TEST
This screen is used to test the sensor for detecting the wheel rotation.

Select “STEERING TEST” in the 1/O Test screen and press the Enter switch. (See
P. 29 “7-6-4 Switch/sensor test (I/0 TEST).”)
The Steering Test screen appears on the monitor.

STEERING TEST

STEERING 01 == (2)

| Q)
I

LEFT OK RIGHT OK €———(3)

HEl < ¥

EXIT
ENTER SW:EXIT
Steering Test screen
Item Description
(1) Wheel counter Displays the wheel count.
(2) Wheel bar The bar graph shows the wheel movement detected by the sensor.

(3) Wheel sensitivity
stability measurement

(4) Wheel rotation speed
measurement

Displays “OK” when the wheel sensor is normal.

The wheel turning speed is indicated by the number of “m” marks.

Turn the wheel to the left and then to the right to make sure that “OK” is displayed
each time.

To return to the I/0 Test screen, press the Enter switch.



7. OPERATION

(6) OUTPUT TEST
This screen is used to conduct output tests.
Select “OUTPUT TEST” in the I/0 Test screen and press the Enter switch. (See P.

29 “7-6-4 Switch/sensor test (/0O TEST).”)
The Output Test screen appears on the monitor.

OUTPUTTEST
1P START LED OFF <+——()
1P VIBRATION OFF €«—(b)
2P START LED OFF «— 0
2P VIBRATION OFF <+——(d)
EXIT
SELECT SW:CHOOSE ENTER SW:ENTER
Output Test screen
Item Description
(a) 1P START LED When this item is set to “ON,” the 1P-side Start button lights.
(b) 1P VIBRATION When this item is set to “ON,” the vibration unit of the 1P-side Gun Assy
vibrates.
(c) 2P START LED When this item is set to “ON,” the 2P-side Start button lights.
(d) 2P VIBRATION yt:z?e?s item is set to “ON,” the vibration unit of the 2P-side Gun Assy

Using the Select switch, select an item, and then press the Enter switch to enter
the selection.
The selected item is indicated by blinking.

Using the Select switch, select ON or OFF, and then press the Enter switch to
enter the selection.
The selected item operates.

To return to the 1/O Test screen, select “EXIT” using the Select switch, and press
the Enter switch.

35



7. OPERATION

7-6-5 Monitor adjustment (MONITOR TEST)

This screen is used to adjust the monitor.

Select “MONITOR TEST” in the Menu screen and press the Enter switch. (See P.
26 “7-6-1 Description of the menu screen (MENU).”)
The Monitor Test screen appears on the monitor.

MONITORTEST
GRADATION PATTERN < @)
CROSSHATCH PATTERN < (b)
FULLWHITE e ©
GAMMA ADJUST < (d)
EXIT

SELECT SW : CHOOSE ENTER SW : ENTER
Monitor Test screen
Item Description

(a) GRADATION PATTERN Displays a 16-step gradation pattern.
(b) CROSSHATCH PATTERN | Displays a crosshatch pattern.
(c) FULL WHITE Displays all-white screen.

Displays the gamma adjustment screen. (See P. 37 “7-6-5 (1) GAMMA
ADJUST.")

(d) GAMMA ADJUST

Flip the Select switch up or down and select an item to be changed.
Press the Enter switch to display the test screen for the selected item.

To return to the Monitor Test screen, press the Enter switch again.

CBREAN

To return to the I/0 Test screen, select “EXIT” and press the Enter switch.



7. OPERATION

(1) GAMMA ADJUST

This screen is used to adjust the gamma values (color).

Select “GAMMA ADJUST” in the Monitor Test screen and press the Enter switch.
(See P. 35 “7-6-5 Monitor adjustment (MONITOR TEST).”)
The Gamma Adjust screen appears on the monitor.

GAMMA ADUST
[DEFAULT IN GREEN]

R 1.00

G 0.93 < (@)
B 9.99

DEFAULT <= (b)

SAVE&EXIT <= (c)
EXIT

SELECT SW : CHOOSE ENTER SW : ENTER

Gamma Adjust screen

ltem

Description

(a) Gamma values

Change the gamma value for each of R, G and B.

Each value can be adjusted in a range of 0.00 to 1.00 in intervals of 0.01.
(The value increments or decrements by 0.1 when the Select switch is kept
in the raised or lowered position.)

(b) DEFAULT

Returns all gamma values to 1.00 (default setting).

(c) SAVE & EXIT Saves the settings and returns to the Monitor Test screen.

Flip the Select switch up or down to select an item.
The selected item is indicated by blinking.

Press the Enter switch to enter the selected item. Selecting and entering the item
(b) or (c) reflects the settings displayed on the screen. (Proceed to [Ell when (a)
is selected. Proceed to [l when (b) is selected. When (c) is selected, the display
returns to the Monitor Test screen.)

Using the Select switch, adjust the gamma value.

After changing the gamma values, press the Enter switch for selection of another
item.

To return to the Monitor Test screen, select “EXIT” and press the Enter switch.

37



38

7. OPERATION

7-6-6 Sound adjustment (SOUND TEST)

This screen is used to set the sound level and left/right output levels, and to check the
sound level (stereo check).

Select “SOUND TEST” in the Menu screen and press the Enter switch. (See P.
26 “7-6-1 Description of the menu screen (MENU).”)
The Sound Test screen appears on the monitor.

SOUND TEST
[DEFAULT IN GREEN]
VOLUME GAME (0~15) 11 —@)
ATTRACT (0~15) 11 «——(b)
OUTPUT LEVEL BGM & SE 100% €+—— (0
VOICE 100% €————(d)
SOUND MODE ~ 21CH <€——(e)
SURROUND BALANCE 3dB +——(f)
MESSAGE GAME LEFT +—(9)
EXIT
%)
SELECT SW:CHOOSE ~ SERVICE SW: SPEAKERTEST  ENTER SWENTER

Sound Test screen

Item Description 2::3:2
Set the general sound level in the game mode.
(a) VOLUME GAME 0 (no sound) to 15 (max.) 1
Set the general sound level in the Attract mode.
(b) VOLUME ATTRACT 0 (no sound) to 15 (max) 1
Set the sound output level of the background music and sound effects. 0
(c) BGM & SE 0 (no sound) to 100% (max.), 10% steps 100%
Set the sound output level of the characters’ voices. 0
(d) VOICE 0 (no sound) to 100% (max.), 10% steps 100%
(e) SOUND MODE 5.1 CH/2.1 CH/2 CH (This setting is not changed under normal conditions | 2.1 CH
+ If (¢) indicates “5.1 CH,” this item cannot be changed. (5F1l)éh)
() SURROUND BALANCE | ¢ If (e) indicates “2.1 CH,” this item can be changed in 7 steps (-6 dB, -5 _'3 4B
dB,—4 dB, -3 dB, -2 dB, -1 dB, 0 dB, 1 dB). (2.1 ch)
(g) MESSAGE |Inditlzate;.the location of the speaker that is currently producing sound and its sound
evel setting.

* When the Service switch is pressed, the speakers start producing sound in the following order.
Center — Front left — Front right — Rear left — Rear right — Woofer
When the Service switch is pressed with “VOLUME ATTRACT” selected, the speakers produce
sound at the level set in “VOLUME ATTRACT.”
If the Service switch is pressed when “VOLUME ATTRACT” is not selected, the speakers
produce sound at the level set in “VOLUME GAME.”

Flip the Select switch up or down and select an item to be changed.
Press the Enter switch to enter the selection.

After entering the selection, change the setting using the Select switch.

CREN

To return to the Menu screen, select “EXIT” and press the Enter switch.



7. OPERATION

7-71-1 Game data displayl/initialization (BOOKKEEPING)

This screen is used to display various game data.

Select “BOOKKEEPING” in the Menu screen and press the Enter switch. (See P.
26 “7-6-1 Description of the menu screen (MENU).”)
The Bookkeeping screen appears on the monitor.

To change the page, select “NEXT” or “PREVIOUS” using the Select switch, and
then press the Enter switch.

Select “BOOKKEEPING INITIALIZE” and press the Enter switch. The screen

shows “YES” and “NO.” Select “YES” and press the Enter switch to clear data to

default.

* Data can also be initialized by using “BACKUP MEMORY INITIALIZE” (see P.
40 “7-6-8. Initialization and others (OTHERS)”) in the Others screen.

To return to the Menu screen, select “EXIT” and press the Enter switch.

39



40

7. OPERATION

7-6-8 Initialization and others (OTHERS)

This screen is used to initialize bookkeeping data (BOOKKEEPING) and others.

Select “OTHERS” in the Menu screen and press the Enter switch. (See P. 26 “7-6-1
Description of the menu screen (MENU).”)
The Others screen appears on the monitor.

CLOCKSETTING ==

OTHERS
[DEFAULT IN GREEN]

ROM DSP100-2-NA-MPRO-BXX ()

CLOCK 01/01/2010 FRI 08:11:24 <4—(2)

S/N 76COD0-9XXXXX <t——— - (3)

SYSTEM SW Ver. 250.XXX t——(4)

CABINET TYPE SD

LANGUAGE ENG ¢———-(a)

ATTRACT CUT OFF €¢——— ()

RATING OFF €¢———(9

HDD CHECK <= (d)
(
(

BACKUP MEMORY INITIALIZE

<

<

EXIT
SELECT SW:CHOOSE ENTER SW:ENTER
Others screen
Item Description
(1) ROM Shows the version of the program on the hard disk.
(2) CLOCK Shows the internal clock time.
(3) SN Shows the software serial No.
(Indicates “NO USB KEY” if the USB dongle is not installed.)
(4) SYSTEM SW Shows the system software version.
(a) LANGUAGE Shows the language setting. (“JPN” (Japanese))
(b) ATTRACT CUT This is used to set whether to display the Attract demo scenes.
(c) RATING This is used to set the color of damage display (OFF: Red, ON: Green).

(d) HDD CHECK

This is used for checking the hard disk.
(See P. 41 “7-6-8 (3) HDD CHECK.")

(e) CLOCK SETTING

This is used to set the internal clock. (See. P. 42 “7-6-8 (3) CLOCK SETTING.”)

() BACKUP MEMORY
INITIALIZE

This is used to initialize the backup memory.
(YES: Initialize, NO: Abort)
(See P. 42 * 7-6-8 (2) BACK UP MEMORY INITIALIZE.")

-~ Jofio)

o

Flip the Select switch up or down and select an item to be changed.
Press the Enter switch to enter the selection.

When (a), (b), (c) and (f) is selected, change the setting using the Select switch.
When (d) is selected, the screen displays the information of the selected item.

To return to the Menu screen, select “EXIT” and press the Enter switch.




7. OPERATION

(1) HDD CHECK
This screen displays the HDD check result.

Select “HDD CHECK?” in the Others screen and press the Enter switch. (See P.
40 “7-6-8 Initialization and others (OTHERS).”)
The HDD Check screen appears on the monitor.

HDD CHECK
MEDIA OK! < @
ENTER SW:EXIT
HDD Check screen
Item Description

The installed hard disk is normal.
(a) MEDIA OK! If the above screen is not displayed, the hard disk or Rack Assy (SYS369)
may be defective. Contact your distributor.

To return to the Others screen, press the Enter switch.

41



42

7. OPERATION

(2) BACK UP MEMORY INITIALIZE
This screen is used to initialize the backup memory.

Select “BACK UP MEMORY INITIALIZE” in the Others screen and press the
Enter switch. (See P. 40 “7-6-8 Initialization and others (OTHERS).”)

Using the Select switch, select an item.
The selected item is indicated by blinking.

Press the Enter switch to enter the selection.
When “BACK UP MEMORY INITIALIZE” is selected and entered, the screen

displays “BACK UP MEMORY INITIALIZE” and prompts for the input of “YES”
or “NO.”

Selecting “YES” starts the initialization process. When the initialization is
finished, data in the memory return to default.

Select “BACK UP MEMORY INITIALIZE.”

BACK UP MEMORY INITIALIZE? ~ NO
YES

§ Select “YES.”

BACK UP MEMORY INITIALIZE ~ OK

To return to the Menu screen, select “EXIT” and press the Enter switch.

(3) CLOCK SETTING
This screen is used to set the internal clock.
Select “CLOCK SETTING” in the Others screen and press the Enter switch. (See

P. 40 “7-6-8 Initialization and others (OTHERS).”)
The Clock Setting screen appears on the monitor.

CLOCK SETTING
CLOCK '04/01/2010 THU 19:28:56
YEAR 10+2000 = (a)
MONTH 04 = (b)
DAY 01 = (c)
HOUR 19 = (d)
MINUTE 03 = (e)
SET = (f)
EXIT
SELECT SW:CHOOSE ENTER SW:ENTER

Clock Setting screen



7. OPERATION

ltem Description
(a) YEAR Setting of the year (00 to 99)
(b) MONTH Setting of the month (01 to 12)
(c) DAY Setting of the day (01 to 31)
(d) HOUR Setting of the hour (00 to 23)
(e) MINUTE Setting of the minute (00 to 59)

Enter the clock settings.
The values (1) through (e) are set in the internal clock.

r

ofol-~fol

~

Using the Select switch, select an item.
The selected item is indicated by blinking.

Press the Enter switch to enter the selection.
After selecting an item, change the setting using the Select switch.
After changing the setting, press the Enter switch for selection of another item.

After changing the items (a) through (e), select “SET” and press the Enter switch
to enter the settings in the internal clock. The clock starts from the set date/time
at 00 second.

Select “EXIT” and press the Enter switch to return to the Menu screen.
Set the Test switch to OFF to return to the game screen, and then check to make
sure that the clock displays the correct date/time.

43



A

7. OPERATION

7-6-9 Software update

This screen is used to update the software (not used under normal conditions).

Select “SOFTWARE UPDATE” in the Menu screen and press the Enter switch.
(See P. 26 “7-6-1 Description of the menu screen (MENU).”)
The Software Update screen appears on the monitor

SOFTWARE UPDATE

UPDATE
EXIT

SELECT SW:CHOOSE ENTER SW:ENTER

Software Update screen

To return to the Menu screen, select “EXIT” and press the Enter switch.



7. OPERATION

7-7 Error display (for the arcade operator)

® The following shows items to be checked by the arcade operator.
@ [f the same error indication remains after the appropriate countermea-

sure has been taken, set the Test switch to ON and then to OFF to cancel
the error indication.

Error indication

Cause

Remedy

BATTERY02 ERROR

The Rack Assy PCB is defective.

Request a technician to correct the
problem.

NOT CONNECT I/0-PCB

The USIO PC Board or its harness
is defective.

Request a technician to correct the
problem.

The USIO PC Board is defective.

Request a technician to correct the
problem.

BACKUP MEMORY ERROR : . Initialize the backup memory. (See P.
The data in the backup memory is « con
damaced 64 “7-7-10 Initialization and others

ged (OTHERS).”
FIRMWARE ERROR The USIO PC Board is defective. E;%T:;t a technician to correct the
MEMORY ERROR The USIO PC Board is defective. Eg%‘l‘:;t a technician to correct the
. . Request a technician to correct the

SYSTEM ERROR 01 The Rack Assy PCB is defective. problem

SYSTEM ERROR 02 The Rgck Assy PCB or hard disk is | Request a technician to correct the
defective. problem.

SYSTEM ERROR 03 The Rgck Assy PCB or hard disk is | Request a technician to correct the
defective. problem.

SYSTEM ERROR 04 The Rack Assy PCB or hard disk is | Request a technician to correct the

defective.

problem.

USB-KEY ERROR(INVALID KEY)

The USB dongle is defective.

Request a technician to correct the
problem.

Awrong USB dongle is installed.

Request a technician to correct the
problem.

Request a technician to correct the

USB-KEY ERROR(NO KEY) The USB dongle is not installed.
problem.
The USB dongle is defective. EE%T:;ta technician to correct the
USB-KEY ERROR(IO ERROR) R t. technician & h
The Rack Assy PCB is defective. equesta fechnician fo correct fhe
problem.
COIN ERROR1 The coin selector or its harness is Request a technician to correct the
defective. problem.
COIN ERROR2 The Service switch orits harness is | Request a technician to correct the

defective.

problem.

SERVICE PLAY (indicated at the
Credit display location)

This error is indicated during a
game play activated with the
Service switch.

It is normal if the error is displayed
during a game play activated with
the Service switch.

The Service switch or its harness is
defective.

Request a technician to correct the
problem.

45



46

7. OPERATION

Error indication

Cause

Remedy

ERROR 55

The data in the machine is
damaged.

Contact your distributor.

USB dongle of a different machine
unit is installed.

Request a technician to correct the
problem.




7. OPERATION

7-8 Gun Assy adjustment (initialization) after parts replacement

® Be sure to initialize the Gun Assys after replacing the Rack Assy
(SYS357), USIO PC Board or Gun Assy or after initializing the backup

data. If the Gun Assys are not initialized, the game machine will not op-
erate properly.

@ After initializing the Gun Assys, make sure that the guns operate prop-
erly by conducting the switch test (see P. 32 “7-6-4 (3) GUN TEST”).

7-8-1 Initializing the volumes in the Gun Assys

Initialize (calibration) the Gun Assys by referring to “7-6-4 (4) GUN CALIBRATION” on
page 33.

47



48

8. MAN UAL FOR TH E TECH N ICIAN - To be conducted by a technician only -
NOTE!: GAME MUST BE ASSEMBLED IN IT'S FINAL PLAYZONE.

8A. Assembly and Setup - To be conducted by a technician only -
8A-1 Assembly - Tobe conducted by a technician only -

8A-1-1 Assembling Monitor Assy and Control Assy

Remove the four Torx bolts (M5 x 30) and remove a wood panel from Control
Assy. This panel is used for shipping only.

A wood panel for shipping ~ Torx bolts (M5 x 30)

Control Assy

Connect Monitor Assy with Control Assy. Install MC Bottom Joint Brackets using
two Torx bolts (M6 x 30) into the Monitor Assy bottom on the left and right sides.

Monitor Assy MC Bottom Joint Bracket

Torx bolts (M6 x 30)



8A. MANUAL FOR THE TECHNICIAN - To be conducted by a technician only -

Connect each of the 3 connectors and install USB cable into USIO PC Board.
Then install MC Bottom Joint Bracket using two Torx bolts (M6 x 30) into Control
Assy. Be careful not to pinch the connectors or cables.

MC Bottom Joint Bracket I ’ Connector

B Control Assy

USB Cable Connectors

To install USB cable, using the provided maintenance key, unlock the rack door,
remove the two Torx bolts (M5 x 25), and then remove the Maintenance door.

Control Assy

Provided
maintenance key

Torx bolts (M5 x 25)

Maintenance door

Install USB cable into USIO PCB.

USIO PCB Gun Drive PCB

USB cable

49



50

8A. MANUAL FOR THE TECHNICIAN - To be conducted by a technician only -

I  Using four Torx bolts (M5 x 30), connect Top Joint Bracket with Control Assy.
Then, install MC Side Joint bracket using 8 Trox bolts (M5 x 10) on each side.

Monitor Assy
Control Assy

Top Joint Bracket

|-

8A-1-2 Assembling Seat Assy

Connect both of the two connectors.

Control Assy Seat Assy

Connectors




8A. MANUAL FOR THE TECHNICIAN - To be conducted by a technician only -

Connect Seat Assy with Control Assy. Be careful not to pinch the connectors and
Floor mat. Install CS Botom Joint Bracket using Torx bolts(M6 x 30) on each side.

Floor mat

CS Bottom Joint Bracket ~ Torx bolts (M6 x 30)

Install Floor Mat Bracket using Four Torx bolts (M5 x 25).

Floor Mat Bracket Torx bolts (M5 x 25)

91



52

8A. MANUAL FOR THE TECHNICIAN - To be conducted by a technician only -

8A-1-3 Assembling Roof Assy

Install Roof Assy using 8 Torx bolts (M5 x 30).

Control Assy  Roof Assy Seat Assy

Torx Bolts(M5 x 30)

8A-1-4 Assembling Marquee Assy

For the installation of the Marquee Assy, two persons should hold both ends of
the Marquee Assy and engage it with the hooks on the Seat Assy.

Marquee Assy

Seat Assy




8A. MANUAL FOR THE TECHNICIAN - To be conducted by a technician only -

Install the Marquee Assy securely using three Torx bolts (M5 x 60).

Marquee Assy

Torx bolts (M5 x 60)

SeatAssy |

Loosen the bottom Torx bolt (M5 x 15) and remove the top Torx bolt, and
dismount the cover plate.

Torx bolt (M5 x 15)

Connetor Cover

(Loosen)

Seat Assy

93



94

8A. MANUAL FOR THE TECHNICIAN - To be conducted by a technician only -

Connect the one connector.

Connector

Install the Connector cover that was removed in step €] by following the
removal sequence in reverse.

A Insert the flag into the hole at the top of the Marquee Assy and install one Phillips
pan-head screw (M4 x 10).

Flag

Marquee Assy

Phillips pan-head screw //f

(M4 x 10)



8A. MANUAL FOR THE TECHNICIAN - To be conducted by a technician only -

8A-1-5 Assembling Side body(L) and Side body(R)

Install the Side body (L) and Side body (R) using five Torx bolts (M 5 x 25) on
each side.

\
@K Torx bolt (M5 x 25)

8A-1-6 Adjusting level adjusters

Lower the level adjusters until the casters are lifted about 0.2" from the floor, then
turn the lock nuts all the way to lock the level adjusters.

Lock nut ‘ Lock nut

@ » E L(J'\/ Caster
O
Eﬂ : \4

Level adjuster

35



96

8A. MANUAL FOR THE TECHNICIAN - To be conducted by a technician only -

8A-1-7 Connecting the power cord and ground lead

/AWARNING

@ Connect the ground lead using one of the following methods. If the machine is not
grounded properly, electric shock can occur in case of electrical leakage.

Insert the connector of the power cord to the power input section located on the
lower rear side of the Monitor Assy.

Back side of Monitor Assy

Power switch

Insert the power cord plug into an AC outlet.

3P AC socket

Power cord plug




8B. Maintenance - To be conducted by a technician only -

/N\WARNING

® To protect the service staff and other people from electric shock, accident and
injury, always turn off the power switch before conducting maintenance (trouble-
shooting, repair, etc.).

® Some monitor sections remain hot or charged with high voltage even after the
power switch is turned off. Do not touch the monitor unnecessarily in order to pre-
vent electric shock and burns.

8B-1 Inspection and maintenance

@ Conduct maintenance periodically. Failure to conduct periodic maintenance may
result in unexpected accidents.

/AWARNING

8B-1-1 Inspection items
Check the following inspection items regularly.

(1)

(2)

Inspection of level adjusters

+ Make sure that the machine is installed stably. (See P. 55 “8A-1-6 Adjusting level
adjusters.”)

Inspection of power cord plug

* Make sure that the power cord is connected firmly to the cord box section of the
machine and the AC outlet.

« If the connector sections are dusty, clean them.

* Check the power cord for cracks and dirty sheath. If there is any abnormality in
the power cord, replace it with a new cord.

Inspection of fasteners for tightness

Check the following screws and bolts for tightness. If any of them are loose, tighten

firmly.

* Gun Assy retaining bolts (See P. 72 “8B-4-3 (1) Replacing and installing the Gun
Assy.”)

* Wheel retaining bolts (See P. 89 “8B-4-4 (1) Removing and installing the Wheel
Assy.”)

» Marquee Assy retaining bolts (See P. 82 “8A-1-4 Assembling the MarqueeAssy.”)

* Others

o7



58

8B. Maintenance - To be conducted by a technician only -

8B-2 Troubleshooting

/N\WARNING

® To protect the service staff and other people from electric shock, accident and in-
jury and to prevent damage to the electrical circuitry of the machine, always turn
off the power switch before conducting the described task.

@ If the generated problem symptom does not apply to any of the descriptions in
Sections 8B-2-1 through 8B-2-6 or if the corrective action taken does not result in
an improvement, turn off the power switch immediately to stop the machine opera-
tion, then contact your distributor. Operating the machine without correcting prob-
lems can result in an unexpected accident.

‘NOTICE @ In the event a machine malfunctions, check to make sure that all con-
nectors are connected securely.

@ If there is a problem in the Rack Assy (SYS369), Bass Amp PC Board,
USIO PC Board or Gun Drive PC Board, the faulty parts must be repaired
by our company. Never use a tester to conduct a continuity test. Internal
voltage of a tester can damage ICs.

® When sending parts for repair, pack them carefully. When sending the
Rack Assy (SYS369), Bass Amp PC Board, USIO PC Board or Gun Drive
PC Board, cover it completely with sponge or bubble wrap and place it
in a corrugated cardboard box to protect it against external impact.



8B. Maintenance - To be conducted by a technician only -

8B-2-1 General

® Before conducting troubleshooting, make sure that all connectors are

connected firmly.

Symptom

Main cause

Remedy

Page

The machine does not
start up.

The Rack Assy (SYS369)
connector is disconnected.

Connect the connector securely.

Page 63

The Rack Assy (SYS369) is
defective.

Contact your distributor.

The machine operation
is unstable, or
malfunctions.

The power supply voltage is
outside the range of 115 t0 125
(225 to 235) VAC.

Disconnect large power consuming
equipment (air conditioners, large
rides, etc.) from the same power
line, and ensure that the game
machine receives the specified
power supply voltage.

The machine turns off in
the middle of operation.

The circuit protector was activated

and turned off the power switch.

* The circuit protector is designed
to cut off the power supply when
an abnormal current flows.

Turn on the power switch again.

If the circuit protector is activated
frequently, there is a problem in the
machine. Contact your distributor.

59



60

8B. Maintenance - To be conducted by a technician only -

8B-2-2 Monitor Assy

Symptom Main cause Remedy Page
The sound level is set very low. Readjust the sound level. Page 38
The Rack Assy (SYS369) Connect the connector securely. Page 63
. connector is disconnected.
There is no sound from :
the speakers. The Bass Amp PC Board is Replace the Bass Amp PC Board. | Page 66
defective.
The Rack Assy (SYS369) is - .
defective. Contact your distributor.
The connector is disconnected. Readjust the sound level. Eggg g;
T.h © mopltor does not The monitor is defective. Replace the monitor. Page 67
display images. The Rack Assy (SYS369) i
e Rack Assy is e .
defective. Contact your distributor.
_ Turn off the power switch, wait for
The monitor displays a The Rack Assy (SYS369) 30 seconds or more, and then tum | Page 24

blue screen.

generated a startup error.

on the power switch again.

Operation is unstable, or
malfunction occurs.

The power supply voltage is
outside the range of 115 to 125
(225 to 235) VAC.

Disconnect large power consuming
equipment (air conditioners, large
rides, etc.) from the same power
line, and ensure that the game
machine receives the specified
power supply voltage.




8B. Maintenance - To be conducted by a technician only -

8B-2-3 Gun Assy

Symptom Main cause Remedy Page
The potentlometer has not been Initialize the potentiometer. Page 47
initialized.
Page 72
The connector is disconnected. Connect the connector securely. Page 74
The gun does not Page 77
function. The potentiometer is installed Page 74
, ¢ pofentiometerts instatle Install the potentiometer correctly. age
incorrectly. Page 77
The potentiometer is defective Replace the potentiometer Page 74
P ' P P ' Page 77
) The connector is disconnected. Connect the connector securely. Page 79
The trigger does not Page 80
function. i itch i i
The ml|croswnch inthe gun is Replace the microswitch. Page 79
defective.
The Start button does not | The connector is disconnected. Connect the connector securely. Page 81
function. The switch button is defective. Replace the Start button. Page 81
, The G.u n Drive PC Board is Replace the Gun Drive PC Board. Page 71
The gun does not vibrate. | defective.
The vibration unit is defective. Replace the vibration unit. Page 83
8B-2-4 Wheel Assy
Symptom Main cause Remedy Page
The connector is disconnected. Connect the connector securely. Page 89
The wheel does not The ohot tor whoel) i
function. ep , otosensor (for wheel) is Replace the photosensor. Page 90
defective.
8B-2-5 Seat Assy
Symptom Main cause Remedy Page
The sound level is set very low. Re-adjust the sound level. Page 38
The Rack Ass_y (SYS369) Connect the connector securely. Page 63
. connector is disconnected.
There is no sound from :
the speakers. The Bass Amp PC Board is Replace the Bass Amp PC Board. | Page 66
defective.
The Rack Assy (SYS369) is - _
defective. Contact your distributor.
8B-2-6 Marquee Assy
Symptom Main cause Remedy Page
The connector is disconnected. Connect the connector securely. Page 52
The fluorescent lamps do The " -
not light. ¢ flliorescent lamps are bum Replace the fluorescent lamps. Page 93

out.

61



8B. Maintenance - To be conducted by a technician only -

8B-3 Error display (for the technician)

@ If the error indication remains after the appropriate countermeasure has
been taken, set the Test switch to ON and then to OFF to cancel the error

indication.
Displayed error indication Cause Remedy Page
BATTERY02 ERROR The Rack Assy PCB is defective. | Replace the Rack Assy. Page 63
The USIO PC Board is defective. | Replace the USIO PC Board. Page 70
NOT CONNECT I/0-PCB
The USB cable is disconnected. | Connect the USB cable securely. Eggz ?8
The USIO PC Board is defective. | Replace the USIO PC Board. Page 70
BACKUP MEMORY The data in the back ,
ERROR © data In fne Dackup MEMOTYIS | | itialize the backup memory. Page 42
damaged.
FIRMWARE ERROR The USIO PC Board is defective. | Replace the USIO PC Board. Page 70
MEMORY ERROR The USIO PC Board is defective. | Replace the USIO PC Board. Page 70
SYSTEM ERROR 01 The Rack Assy PCB is defective. | Replace the Rack Assy. Page 63
SYSTEM ERROR 02 The Rack Assy PCB or hard disk | o2 ce the Rack Assy. Page 63
is defective.
SYSTEM ERROR 03 The Rack Assy PCB or hard disk | o 12ce the Rack Assy. Page 63
is defective.
SYSTEM ERROR 04 The Rac}< Assy PCB or hard disk Replace the Rack Assy. Page 63
is defective.
USB-KEY . Install the USB dongle for Dead
ERROR(INVALID KEY) Awrong USB dongle is installed. Storm Pirates. Page 63
USB-KEY ERROR(NO . . Install the USB dongle for Dead
KEY) The USB dongle is not installed. Storm Pirates. Page 63
USB-KEY ERROR(IO The USB dongle is defective. Replace the USB dongle. Page 63
ERROR) The Rack Assy is defective. Replace the Rack Assy. Page 63
The coin mech is defective. Replace the coin mech. —
COIN ERROR1 The coin selector harness is .
. Contact your distributor. —
defective.
The Service switch or its harness -
COIN ERROR2 is defective. Contact your distributor. —
This error is indicated during a It is normal if the error is displayed
SERVICE PLAY game play activated with the during a game play activated with —
(indicated at the Credit Service switch. the Service switch.
display location) The Service switch or its hamess -
is defective. Contact your distributor. —
Turn off the power switch.
ngBladce thle cqtrrzetﬂtly insttariletd
- ongle with the one that was
ERROR 55 rﬁ?h?ﬁé‘ﬂﬁﬁi?n?gﬁ?dm game mounted on the machine when Page 64
the machine was initially started
for game play, then turn on the
power switch.

62




8B. Maintenance - To be conducted by a technician only -

8B-4 Removing and installing Assys and parts
8B-4-1 Front Assy
(1) Replacing the Rack Assy

/N\WARNING

® To protect the service staff and other people from electric shock, accident and in-
jury and to prevent damage to the electrical circuitry of the machine, always turn
off the power switch before conducting the described task.

@ The PC board can be easily damaged by static electricity. If the PC board is
handled by a person charged with static electricity, parts mounted on the

PC board can become damaged. Before touching the PC board, be sure to
discharge static electricity from your body by touching grounded metal.

Turn off the power switch. (See P. 24 “7-5-1 Power switch location and turning on
the switch.”)

Using the provided maintenance key, unlock the rack door, remove the two Torx
bolts (M5 x 25), and then remove the Maintenance door.

Maintenance dot

Provided
maintenance key

Control Assy
Torx bolts (M5 x 25)

Remove the cord clip and disconnect the four connectors and one power cord.

Power cord Connectors

Rack Assy

Cord clip

Inside the Monitor Assy

63



64

8B. Maintenance - To be conducted by a technician only -

Remove the two Phillips hexagon-head bolts (with flat and spring washers) (M5 x
45) and remove the rack base.
Rack Assy

T

TSttt T,

Phillips hexagon-head bolts Rack board
(with flat and spring washers) (M5 x 45)

Loosen the three countersunk washer nuts (M6) in the back, remove the three
countersunk washer nuts (M6) in the front, and then remove the Rack Assy.

USB Assy
\ Countersunk washer nuts (M6) (loosen)

USB dongle
§ <

Countersunk washer nuts (M6) (remove)

Remove the USB dongle and replace the Rack Assy.

~Jo

To install, follow the removal sequence in reverse.

® During the installation, check the direction of each connector and insert
the connectors firmly until they lock securely into place.

® During the installation, be careful not to pinch the connectors or har-
nesses.

@ After the replacement, be sure to perform initialization. (See P. 47 “7-8
Gun Assy adjustment (initialization) after parts replacement.”)



8B. Maintenance - To be conducted by a technician only -

(2) Replacing the power supplies

/N\WARNING

@ To protect the service statt and other people from electric shock, accident and in-
jury and to prevent damage to the electrical circuitry of the machine, always turn
off the power switch before conducting the described task.

® The PC board can be easily damaged by static electricity. If the PC board
is handled by a person charged with static electricity, parts mounted

on the PC board can become damaged. Before touching the PC bhoard,
be sure to discharge static electricity from your body by touching
grounded metal.

Turn off the power switch. (See P. 24 "7-5-1 Power switch location and turning on
the switch.”)

Loosen the two bottom Torx bolts (M5 x 25), remove the two top Torx bolts, and
remove the Maintenance panel B.

Maintenance panel B Torx bolts (M5 X 25)

Back side of Monitor Assy Torx bolts (M5 x 25)(loosen)

Disconnect the connectors from terminals. Then, remove the phillips pan-head
screws (M4 x 15), and replace the power supply.

Phillips pan-head screws (M4 x 15)

Power supply (12V)

Phillips pan-head screws (M4 x 15)
To install, follow the removal sequence in reverse.

65



66

8B. Maintenance - To be conducted by a technician only -

(3) Replacing the Bass Amp PC Board

/N\WARNING

@ To protect the service staff and other people from electric shock, accident and in-
jury and to prevent damage to the electrical circuitry of the machine, always turn
off the power switch before conducting the described task.

® The PC board can be easily damaged by static electricity. If the PC board
is handled by a person charged with static electricity, parts mounted
on the PC board can become damaged. Before touching the PC board,
be sure to discharge static electricity from your body by touching
grounded metal.

H

Turn off the power switch. (See P. 24 "7-5-1 Power switch location and turning on
the switch.”)

N

Remove the Maintenance panel B. (See P. 65 "8B-4-1 (2) Replacing the power
supply.”)

Disconnect the four connectors.

~Jo

Remove the four phillips pan-head screws (M3 x 10), and replace the Bass Amp
PC Board.

Connectors

Bass Amp PCB

Phillips pan-head screws (M3 x 10)

To install, follow the removal sequence in reverse.



8B. Maintenance - To be conducted by a technician only -

(4) Replacing the LCD monitor

/N\WARNING

@ To protect the service staff and other people from electric shock, accident and in-
jury and to prevent damage to the electrical circuitry of the machine, always turn
off the power switch before conducting the described task.

® Some sections on the LCD monitor remain hot or charged with high voltage even
after the power switch is turned off. In order to prevent burns, conduct the de-
scribed task after the LCD monitor cools sufficiently.

/N CAUTION

® The LCD monitor weighs approximately 88 Ibs.. It should be removed by two or
more persons in a large work area to prevent accidents.

i

oui4 @ The PC board can be easily damaged by static electricity. If the PC board
is handled by a person charged with static electricity, parts mounted on
the PC board can become damaged. Before touching the PC board, be
sure to discharge static electricity from your body by touching grounded
metal.

H

Turn off the power switch. (See P. 24 "7-5-1 Power switch location and turning on
the switch.”)

r

Disassemble the Monitor Assy from the Control Assy. (See P. 48 "8A-1-1
Assembling Monitor Assy and Control Assy.”)

©

Move the Monitor Assy to provide a sufficient work area in front of the Monitor
Assy.

=

Remove the six Torx bolts(M5 x 25), and remove the Monitor cover.

Torx bolts (M5 x 25)

Monitor Cover

Torx bolts (M5 x 25)

67



8B. Maintenance - To be conducted by a technician only -

Loosen the two bottom Torx bolts (M5 x 25), remove the two top Torx bolts, and
remove the Maintenace panel A from the Monitor Assy.
Then, disconnect the connector and one power cord from the rear side of the

LCD monitor.
Torx bolts (M5 x 25) Back side of Monitor Assy
Power cord Connector
HHH\HHHHHHHHUHH
Lol \ /A
€] Jt\é‘ o I_;I o @lJt

Maintenance panel A

T

o |
2
\//W LCD monitor (back side)
NN
)

Torx bolts (M5 x 25) (loosen

B  Loosen the two Phillips hexagon-head bolts (M6 x 25) on both ends, remove the
top center bolt and the three bottom bolts, and then remove the LCD monitor.

Phillips hexagon-head bolts (M6 x 25) (loosen)

=)

—

P

Phillips hexagon-head bolts (M6 x 25)
LCD monitor

® Place the removed LCD monitor on bubble wrap or similar material to
prevent scratching the monitor surface.

68



8B. Maintenance - To be conducted by a technician only -

Remove the four Phillips pan-head screws (with flat and spring washers) (M4 x
10) from each of the top and bottom sides, and remove the LCD top bracket and

LCD bottom bracket.
Phillips pan-head screw (with flat and spring washers) (M4 x 10)

LCD top bracket( with the key holes)
LCD monitor

LCD bottom bracket

Phillips pan-head screw (with flat and spring washers) (M4 x 10)

E To install, follow the removal sequence in reverse.

* Be sure to install the LCD top bracket and LCD bottom bracket in the correct
positions. The LCD bottom bracket must be installed in the side where the
connector terminal is. And the LCD monitor should be mounted so that the
connector terminal of the back side is in downward direction.

69



70

8B. Maintenance - To be conducted by a technician only -

8B-4-2 Control Assy

(1) Replacing the USIO PC Board

/N\WARNING

® To protect the service staff and other people from electric shock, accident and in-
jury and to prevent damage to the electrical circuitry of the machine, always turn
off the power switch before conducting the described task.

® The PC board can be easily damaged by static electricity. If the PC board
is handled by a person charged with static electricity, parts mounted on

the PC board can become damaged. Before touching the PC board, be

sure to discharge static electricity from your body by touching a ground-
ed metal.

Turn off the power switch. (See P. 24 "7-5-1 Power switch location and turning on
the switch.”)

Remove the Maintenance door. (See P. 48 "8A-1-1 Assembling Monitor Assy and
Control Assy.”)

Disconnect the three connectors and one USB connector.

Connectors Phillips pan-head screws
(M3 x10)

USIO PC Board

USB connector

Control Assy (Front side)

E

Remove the five Phillips pan-head screws (M3 x 10) and replace the USIO PC
Board.

o

To install, follow the removal sequence in reverse.

® After the replacement, be sure to perform initialization. (See P. 47 “7-8
Gun Assy adjustment (initialization) after parts replacement.”)



8B. Maintenance - To be conducted by a technician only -

(2) Replacing the Gun Drive PC Board

/N\WARNING

@ To protect the service staff and other people from electric shock, accident and in-
jury and to prevent damage to the electrical circuitry of the machine, always turn
off the power switch before conducting the described task.

® The PC board can be easily damaged by static electricity. If the PC board
is handled by a person charged with static electricity, parts mounted on

the PC board can become damaged. Before touching the PC board, be
sure to discharge static electricity from your body by touching a ground-
ed metal.

Turn off the power switch. (See P. 24 "7-5-1 Power switch location and turning on
the switch.”)

Remove the Maintenance door. (See P. 48 "8A-1-1 Assembling Monitor Assy and
Control Assy.”)

Disconnect the three connectors.

Phillips pan-head screws
Gun Drive PC Board ~ (M3x10)

Connectors

Control Assy (Front side)

Remove the four Phillips pan-head screws (M3 x 10) and replace the Gun Drive
PC Board.

To install, follow the removal sequence in reverse.



72

8B. Maintenance - To be conducted by a technician only -

8B-4-3 Gun Assy

(1) Replacing and installing the Gun Assy

/N\WARNING

® To protect the service staff and other people from electric shock, accident and in-
jury and to prevent damage to the electrical circuitry of the machine, always turn
off the power switch before conducting the described task.

Turn off the power switch. (See P. 24 "7-5-1 Power switch location and turning on
the switch.”)

Remove four Torx bolts (M5 x 25), and remove the Control cover.

Control Assy
==J

Torx bolts (M5x25)  Control cover

Disconnect the connector and the ground terminal.

Connector



8B. Maintenance - To be conducted by a technician only -

Remove the four Torx bolts (M6 x 30) of the upper surface and the four Flange
socket bolts(M6 x15) of the side. Then replace the Gun Assy.

Gun Assy

Torx bolts (M6 x 30)

_ Flange socket bolts
= M6 x 15
( (X195

AN —

To install, follow the removal sequence in reverse.

® During the installation, check the direction of each connector and insert
the connectors firmly until they lock securely into place.

® During the installation, be careful not to pinch the connectors or har-
nesses.

@ After the replacement, be sure to perform initialization. (See P. 47 “7-8
Gun Assy adjustment (initialization) after parts replacement.”)

73



74

8B. Maintenance - To be conducted by a technician only -

(2) Replacing the volume (for left-right)

/A\WARNING

® To protect the service staff and other people from electric shock, accident and in-
jury and to prevent damage to the electrical circuitry of the machine, always turn
off the power switch before conducting the described task.

Turn off the power switch. (See P. 24 "7-5-1 Power switch location and turning on
the switch.”)

Remove the Gun Assy. (See P. 72 "8B-4-3 (1) Replacing and installing the Gun
Assy”.)

Remove the four Flange socket bolts (M6 X 15) and remove the Gun base box.

e A
Flange socket bolts(M6 x15) Gun base box
Loosen the cord clip and disconnect the connector. Then, remove the two Phillips

pan-head screws (with flat and spring washers) (M4 x 12) and remove the
potentiometer bracket.

Gun Assy Connector

Phillips pan-head screw

(with flat and spring washers)
(M4 x 15) Volume bracket



8B. Maintenance - To be conducted by a technician only -

Loosen the double-point screw (M4 x 6) and remove the potentiometer gear.
* When installing the potentiometer gear, align the black dot on the potentiometer
gear with the terminal connected with the red harness of the potentiometer.

( mr o
Potentiometer

Il

(-
¥’\ VAR TN

Black dot Brown  Red Orange

Potentiometer gear \ J

E Remove the hexagon nut, spring washer and flat washer, and then remove the
potentiometer from the potentiometer bracket.

Protrusion
Potentiometer

Flat washer

N0
/N Spring washer

Potentiometer bracket @\@\) / (Do not overtighte
@

Hexagon nut

Replace the potentiometer.

® The potentiometer (for up-down) is the same in external appearance. Be-
fore replacing, check the harness colors.

ﬂ To install, follow the removal sequence in reverse.

75



76

8B. Maintenance - To be conducted by a technician only -

® Do not let the harness get caught between the gears.

* Do not let the harness get caught between the gears.

@ When installing the potentiometer, align the flat section on the potenti-
ometer shaft with the position of the double-point screw.

Flat section on

Potentiometer shaft \

Double-point screw

® After the replacement, be sure to perform initialization. (See P. 47 “7-8
Gun Assy adjustment (initialization) after parts replacement.”)



8B. Maintenance - To be conducted by a technician only -

(3) Replacing the potentiometer (for up-down)

/AWARNING

@ To protect the service staff and other people from electric shock, accident and in-
jury and to prevent damage to the electrical circuitry of the machine, always turn
off the power switch before conducting the described task.

Turn off the power switch. (See P. 24 "7-5-1 Power switch location and turning on
the switch.”)

Remove the switch bezel. (See P. 72 “8B-4-3 (6) Replacing the illuminated switch/
LED lamp in the Start button” [Zl and [EX.)

Remove the nine button-head bolts (M4 x 10) and remove the gun cover.

0

Gun cover
D
-

o

Button-head bolts (M4 x 1(

Button-head bolts (M4 x 10) &

Disconnect the connector and remove the one double-point screw (M4 x 8), and
then remove the potentiometer together with the potentiometer bracket.

Double-point screw (M4 x 8)

Connector

Potentiometer

\é/yQ@ o)

Potentiometer bracket
Protrusion Hole

77



78

8B. Maintenance - To be conducted by a technician only -

Potentiometer

NOTICE

NOTICE

Remove the potentiometer from the potentiometer bracket.

Protrusion
o)
Potentiometer

Flat washer

Spring washer

Q‘o
/ @\)@\)/ Hexagon nut

/ (Do not overtighte
@,

Il

Potentiometer bracket
Blue  Purple

Green
-

Replace the potentiometer.
* When installing the potentiometer, position the potentiometer terminals at the

top.

® The potentiometer (for left-right) is the same in external appearance. Be-
fore replacing, check the harness colors.

To install, follow the removal sequence in reverse.

@ When installing the potentiometer, align the flat section on the potenti-
ometer shaft with the position of the double-point screw.

Flat section on

Potentiometer shaft \

Double-point screw

@ After the replacement, be sure to perform initialization. (See P. 47 “7-8
Gun Assy adjustment (initialization) after parts replacement.”)



8B. Maintenance - To be conducted by a technician only -

(4) Replacing the microswitch

/N\WARNING

® To protect the service staff and other people from electric shock, accident and in-
jury and to prevent damage to the electrical circuitry of the machine, always turn
off the power switch before conducting the described task.

Turn off the power switch. (See P. 24 "7-5-1 Power switch location and turning on
the switch.”)

Remove the two Phillips pan-head screws (with flat washer) (M4 x 20), two
cap nuts (M4) and one Phillips pan-head screw (with flat washer) (M4 x 6), and
remove the lever grip A.

Phillips pan-head screw
(with flat washer) ST
(M4 x 6) o>

Lever grip B
MW\

Lever grip A — X

- Cap nuts (M4)

/@a

Phillips pan-head screws )
(with flat washer) /é

(M4 x 20) o \':/

® Be careful not to lose the button cover that is attached to the upper sec-
tion of the lever grip.

Remove the two special Phillips pan-head screws (M2.3 x 10).

Button cover
* Be careful not to drop

Trigger spring the button cover when
dismounting the lever grip.
Trigger —
L)

@ﬁmﬁ’ _
Special Phillips 9 —
pan-head screws
(M2.3x10)

Microswitch
Connector

79



80

8B. Maintenance - To be conducted by a technician only -

Disconnect the connector, and then remove and replace the microswitch.

® During the installation, check the direction of each connector and insert
the connectors firmly until they lock securely into place.

® During the installation, be careful not to pinch the connectors or har-
nesses.
To install, follow the removal sequence in reverse.

® After the replacement, be sure to check switch operation in the Test
mode. (See P. 31 “7-6-4 (2) SWITCH TEST.”)

(5) Replacing the trigger and spring

/N\WARNING

® To protect the service staff and other people from electric shock, accident and in-
jury and to prevent damage to the electrical circuitry of the machine, always turn
off the power switch before conducting the described task.

Turn off the power switch. (See P. 24 "7-5-1 Power switch location and turning on
the switch.”)

and [E1)

Disassemble the lever grip. (See P. 79 "8A-4-3 (4) Replacing the microswitch”
If the trigger or spring is defective, replace it.

@ [nstall the spring as shown in the diagram, and make sure that the
spring rests securely on the trigger and lever grip B.

Spring
{Kff/f\\"”\\ Position the spri inst th ti
_ N osition the spring against these sections.

Trigger

To install, follow the removal sequence in reverse. (See P. 79 "8A-4-3 (4)
Replacing the microswitch” [El and [EX.)



8B. Maintenance - To be conducted by a technician only -

(6) Replacing the illuminated switch/LED lamp in the Start button

/N\WARNING

@ To protect the service staff and other people from electric shock, accident and in-
jury and to prevent damage to the electrical circuitry of the machine, always turn
off the power switch before conducting the described task.

Turn off the power switch. (See P. 24 "7-5-1 Power switch location and turning on
the switch.”)

Remove the four button-head bolts (M4 x 10) and remove the switch bezel.

Button-head bolt (M4 x 10)

Switch bezel

Connector

Disconnect the connector.

Turn the illuminated switch 45° and remove it from the switch bezel.

[lluminated switch '

81



82

8B. Maintenance - To be conducted by a technician only -

Remove the LED lamp from the illuminated switch and replace the defective part.
*Note that the LED lamp has polarities. Be sure to check the polarities when

replacing the LED lamp.

4 —— LED lamp
-

lluminated switch ~ —

E To install, follow the removal sequence in reverse.

® After the replacement, be sure to check switch operation in the Test
mode. (See P. 31 “7-6-4 (2) SWITCH TEST” and P. 35 “7-6-4 (6) OUTPUT
TEST.”)



8B. Maintenance - To be conducted by a technician only -

(7) Replacing the vibration unit

/N\WARNING

@ To protect the service staff and other people from electric shock, accident and in-
jury and to prevent damage to the electrical circuitry of the machine, always turn
off the power switch before conducting the described task.

Turn off the power switch. (See P. 24 "7-5-1 Power switch location and turning on
the switch.”)

Remove the Start button and switch bezel. (See P. 81 “8B-4-3 (6) Replacing the
illuminated switch/LED lamp in the Start button” [El and [EX.)

Remove the gun cover. (See P. 77 "8B-4-3 (3) Replacing the volume (for up-
down)” E1.)

Remove the cord clip and disconnect the connector.

Phillips pan-head screws
(with flat and spring washers) (M4 x 8)

I* Note the bolt length. I

)

r’ \

s .
@)} _— Vibration unit
)

Connector

Phillips pan-head screws
(with flat and spring washers)
(M4 x12)

* Note the bolt length. |

Remove the two Phillips pan-head screws (with flat and spring washers) (M4 x
12) and two Phillips pan-head screws (with flat and spring washers) (M4 x 8), and
then remove the vibration unit.



84

8B. Maintenance - To be conducted by a technician only -

I Remove the two Phillips pan-head screws (with flat and spring washers) (M4 x
12) and remove the stopper bracket.

Phillips pan-head screw
(with flat and spring washers) ?
(M4 x12)

—— Stopper bracket

Loosen the two double-point screws (M5 x 10) using an Allen wrench, and
remove the crank.

Crank
Double-point screws o/

(M5 x 10) f
Phillips pan-head screw > | 50

Q

(with flat and spring washers)
(M4 x 8)

Vibration unit

Disconnect the connector.

Remove the three Phillips pan-head screws (with flat and spring washers) (M4 x 8)
and remove the vibration unit.

Replace the vibration unit.

[y Y
— N0

To install, follow the removal sequence in reverse.



8B. Maintenance - To be conducted by a technician only -

® When installing the vibration unit, align the flat sections (2 locations) on
the vibration unit shaft with the positions of the double-point screws.

Flat section on

Potentiometer shaft \

Double-point screw

® During the installation, be careful not to pinch the connectors or har-
nesses.

@ After the replacement, be sure to check the vibration unit for proper op-
eration in the Test mode. (See P. 35 “7-6-4 (6) OUTPUT TEST.”)

85



86

8B. Maintenance - To be conducted by a technician only -

(8) Replacing the gun harness 3d

/N\WARNING

® To protect the service staff and other people from electric shock, accident and in-
jury and to prevent damage to the electrical circuitry of the machine, always turn
off the power switch before conducting the described task.

Turn off the power switch. (See P. 24 "7-5-1 Power switch location and turning on
the switch.”)

Remove the Gun Assy. (See P. 72 "8B-4-3 (1) Replacing and installing the Gun
Assy’.)

Disconnect the two connectors and one Ground terminal.

Ground terminal

Connectors

Remove the Gun cover. (See P. 83 “8B-4-3 (7) Replacing the vibration unit’
and [E1)

Remove the four Phillips pan-head screws (with flat and spring washers) (M4 x
12) and remove the switch base.

Phillips pan-head screw
(with flat and spring washers)
(M4 x12)



8B. Maintenance - To be conducted by a technician only -

E Disconnect the three connectors of the gun harness 3d and remove the four cord
clips. Remove the Phillips pan-head screw (M4 x 12) and one cord clip.

When bundling and securing the wires,

attach the cord clip at the location Phillips pan-head screw lluminated
shown in the diagram. ?’(\’Aﬁh fl;a;)and spring washers) < switch
X

Cord clip Cord clip

Pull out the gun haress 3d.

B} Toinstall, follow the removal sequence in reverse.



88

8B. Maintenance - To be conducted by a technician only -

(9) Replacing the gun harness 5

/N\WARNING

® To protect the service staff and other people from electric shock, accident and in-
jury and to prevent damage to the electrical circuitry of the machine, always turn
off the power switch before conducting the described task.

Turn off the power switch. (See P. 24 "7-5-1 Power switch location and turning on
the switch.”)

Remove the gun cover. (See P. 77 "8B-4-3 (3) Replacing the volume (for up-
down)’ [E1)

Disconnect the two connectors and detach the cord clip, and then remove the
gun harness 5.

Gun harness 5

Connectors

To install, follow the removal sequence in reverse.



8B. Maintenance - To be conducted by a technician only -

8B-4-4 Wheel Assy

(1) Removing and installing the Wheel Assy

/N\WARNING

® To protect the service staff and other people from electric shock, accident and in-
jury and to prevent damage to the electrical circuitry of the machine, always turn
off the power switch before conducting the described task.

Turn off the power switch. (See P. 24 "7-5-1 Power switch location and turning on
the switch.”)

Remove the six Torx bolts (M5 x 12) and remove the wheel cover.

Torx bolt (M5 x 12)

Wheel cover

Torx bolt (M5 x 12)

Disconnect the connector and remove the four flange-socket bolts (M8 x 12), and
remove the Wheel Assy.
*When removing the flange-socket bolts (M8 x 12), support the wheel section
since the Wheel Assy can lose balance due to the weight of the wheel.

Flange-socket bolt (M8 x 12)

Wheel Assy

Connector

89



90

8B. Maintenance - To be conducted by a technician only -

To install, follow the removal sequence in reverse.

® During the installation, check the direction of each connector and insert
the connectors firmly until they lock securely into place.

® During the installation, be careful not to pinch the connectors or har-
nesses.

(2) Replacing the photosensor (for wheel)

/AWARNING

@ To protect the service staff and other people from electric shock, accident and in-
jury and to prevent damage to the electrical circuitry of the machine, always turn
off the power switch before conducting the described task.

Turn off the power switch. (See P. 24 "7-5-1 Power switch location and turning on
the switch.”)

Remove the wheel cover. (See P. 89 “8B-4-4 (1) Removing and installing the
Wheel Assy” B

Remove the two cap screws (M) (M4 x 10) and remove the photosensor bracket.

Cap screw (M) (M4 x 10)

Photosensor bracket Connector

Disconnect the connector.



8B. Maintenance - To be conducted by a technician only -

Remove the one Phillips pan-head screw (M3 x 6), and remove and replace the

photosensor. Photosensor bracket

=

Phillips pan-head screw (M3 x 6) Photosensor
I Temporarily install the photosensor bracket using two cap screws (M) (M4 x 6),
position the slits in relation to the photosensor as shown in the diagram below,
and then tighten the cap screws securely. After tightening the cap screws, turn
the wheel and make sure that the slit board does not contact the photosensor.

Turn the wheel and confirm that the slit
board does not contact the photosensor.

Photosensor
: /
[

@ G

Cap screws (M) (M4 x 6) (tighten securely)

Slit board

Slits must remain
Photosensor bracket within this range.

® During the installation, check the direction of each connector and insert
the connectors firmly until they lock securely into place.

® During the installation, be careful not to pinch the connectors or har-
nesses.

@ After the replacement, be sure to check the wheel for proper operation in
the Test mode. (See P. 34 “7-6-4 (5) STEERING TEST.”)

91



92

8B. Maintenance - To be conducted by a technician only -

(3) Replacing the wheel

Remove the four Torx bolts (M5 x 12) and remove the wheel.

Torx bolt (M5 x 12)

Replace the wheel.

To install, follow the removal sequence in reverse.



8B. Maintenance - To be conducted by a technician only -

8B-4-5 Marquee Assy

(1) Replacing the fluorescent lamps

/N\WARNING

® To protect the service staff from injury and to prevent damage to the electrical
circuitry of the machine, always turn off the power switch before conducting the
described task.

/N\CAUTION

® The fluorescent lamps become very hot. Exercise caution when removing them.

@ Since removal of the fluorescent lamps must be performed at a height, prepare a
step ladder or platform to stand on. Performing the task in an position can
result in injury or machine damage.

Turn off the power switch. (See P. 24 "7-5-1 Power switch location and turning on
the switch.”)

Remove the 12 Torx bolts (M5 x 12) and remove the Sign cover from the

Marquee Assy.
Torx bolts (M5 x 12) @ Torx bolts (M5 x 12)
U (
Sign cover
%\
@m\) o

Torx bolts
) @ (M5x12)

Torx bolts (M5 x 12)

93



94

8B. Maintenance - To be conducted by a technician only -

Disconnect the connector from each fluorescent lamp and replace the fluorescent
lamps (40W).

Fluorescent lamps

To install, follow the removal sequence in reverse.



8B. Maintenance - To be conducted by a technician only -

8B-5 LCD monitor adjustment

/AWARNING

® To adjust the LCD monitor, the power switch must be turned on. To avoid electric
shock, do not touch the connector of the monitor adjustment switches.

@ The LCD monitor is adjusted to optimum condition at the factory. There-
fore, it does not normally require adjustment.

8B-5-1 Removing and installing the monitor adjustment switches

The monitor adjustment switches are located on the rear side of the monitor. To make
adjustments, it is necessary to pull out the monitor adjustment switches to a position
where you can operate the switches while viewing the displayed image.

Turn off the power switch. (See P. 24 "7-5-1 Power switch location and turning on
the switch.”)

Remove the Monitor cover and Maintenance cover A. (See P. 67 “8B-4-1 (4)
Replacing the LCD monitor.”)

Remove the two Phillips truss screws (M3 x 6) and remove the monitor
adjustment switches.

Monitor adjustment switches Phillips truss screw (M3 x 6)

IR \—%@/
\ N
11
11
©
Back side of monitor

<

95



96

8B. Maintenance - To be conducted by a technician only -

Run the monitor adjustment switches through the cut-out section at the bottom of
the monitor toward the front of the machine.

N\

LCD monitor

Monitor adjustment switches

Turn on the power switch and adjust the LCD monitor. (See P. 97 “8B-5-2
Adjusting the LCD monitor image quality” and P. 98 “8B-5-3 Adjusting the LCD

monitor settings.”)

CH- CH+ VOL- VOL+ MENU SOURCE LED POWER @

[© [O [O [O [O [0 0 @ || o

O
L ® e
NI
Function Function Function
0SD Key (normal screen) (OSD screen)” (adjustment screen®)

(a) CH- button Disabled Select an item. Disabled

(b) CH+ button Disabled Disabled Disabled

(c) VOL- button Disabled Enter an item. Change the numeric setting.
(d) VOL+ button Disabled Disabled Change the numeric setting.
(e) Menu button Displays the OSD screen”. |Ends the OSD screen”. Returns to the previous item.
(

f) Source button

Switches signals between  |Switches signals between
VGAand DVI. (Notused)  |VGA and DVI. (Not used)

Switches signals between
VGA and DVI. (Not used)

Blue: Power ON

() LED Orange: Power OFF

Blue: Power ON
Orange: Power OFF

Blue: Power ON
Orange: Power OFF

(h) Power switch

(Not used)

Turns the monitor ON/OFF  |Turns the monitor ON/OFF

(Not used)

Turns the monitor ON/OFF
(Not used)

*1 The machine is set for DVI signals. If the button is pressed accidentally and no image
is displayed on the monitor, press the button again to return to the previous condition.
*2 The OSD screen refers to the screen that is used to enter image quality settings and
others. (See P. 97 “8B-5-2 Adjusting the LCD monitor image quality” and P. 98 8B-5-3
“Adjusting the LCD monitor settings.”)
*3 Screen that displays enlarged adjustment bars or other items.

I After the adjustment, turn off the power switch and reinstall the monitor
adjustment switches by following steps [l to [E¥ in reverse.



8B. Maintenance - To be conducted by a technician only -

8B-5-2 Adjusting the LCD monitor image quality

Move the monitor adjustment switches to a position where you can operate the
switches while viewing the displayed image. (See P. 95 “8B-5-1 Removing and
installing the monitor adjustment switches.”)

Turn on the power switch of the machine (cabinet). If the power switch of the
LCD monitor is in the OFF position, turn it on. (See P. 96 “8B-5-1 Removing and
installing the monitor adjustment switches” &)

Press the Menu button to display the OSD screen.

| Picture= Loy

E | “ Picture Mode Custom 4——!(3)

E Contrast —C—I1T/> 50<—E(b)

! Brightness T 50«

H Saturation T 50«

; Hue D 50«

! Sharpness D) 10«

H Color Temperature Warm <<———1(9)

E Auto Contrast off 4——:(h)

E E Adjustment bars

Picture screen
ltem Function Default setting

(1) Picture Adjustment of image quality
(a) Picture Mode Image quality mode [Custom] Custom
(b) Contrast Adjustment of contrast [0 to 100] 50
(c) Brightness Adjustment of brightness [0 to 100] 50
(d) Saturation Color saturation adjustment [0 to 100] 50
(e) Hue Adjustment of hue [0 to 100] 50
(f) Sharpness Adjustment of color sharpness [0 to 100] 10
(g) Color Temperature  |Setting of color temperature [Custom, Cool, Standard, Warm] Warm
(h) Auto Contrast Automatic adjustment of contrast [Off, On] off

Press the VOL+ button and select “Picture.”

o~

Press the CH- or CH+ button to select an item to be adjusted, and press the
VOL+ button.

Press the VOL- or VOL+ button to change the setting.
* The displayed settings are active.

After the adjustment, press the Menu button to close OSD screen.

Turn off the power switch of the machine (cabinet).

BEN E

Reinstall the monitor adjustment switches to the original position. (See P. 95 “8B-
5-1 Removing and installing the monitor adjustment switches.”)



8B. Maintenance - To be conducted by a technician only -

8B-5-3 Adjusting the LCD monitor settings

Move the monitor adjustment switches to a position where you can operate the
switches while viewing the displayed image. (See P. 95 “8B-5-1 Removing and
installing the monitor adjustment switches.”)

Turn on the power switch of the machine (cabinet). If the power switch of the
LCD monitor is in the OFF position, turn it on. (See P. 96 “8B-5-1 Removing and
installing the monitor adjustment switches” &)

Press the Menu button to display the OSD screen.

Setup -« 1)

E | “ Language English 4——!(8)

E Scale 16:9 <——:(b)

! Sleep Timer off +— (0

: Back Light 5 <+—1(d)

E Memory Recall * 4——:(6)

Setup screen
Item Function Default setting
(1) Setup Setting screen
Setting of language [Chinese, Japanese, English, French, .

(a) Language Dutch/German, Italian)] English
(b) Scale Setting of aspect ratio [1:1, 4:3, 16:9] 16:9
(c) Sleep Timer Setting of sleep timer (min) [Off, 30,60, 90, 120] Off
(d) Back Light Adjustment of back light brightness [0 to 10] 5
(e) Memory Recall Returns to default. —

Press the CH- or CH+ button and select “Setup,” and then press the VOL+
button.

o

Press the CH- or CH+ button to select an item to be adjusted, and press the
VOL+ button.

Press the VOL- or VOL+ button to change the setting.
* The displayed settings are active.

After the adjustment, press the Menu button to close OSD screen.

Turn off the power switch of the machine (cabinet).

CBEN B

Reinstall the monitor adjustment switches to the original position. (See P. 95 “8B-
5-1 Removing and installing the monitor adjustment switches.”)



9. DISCARDING THE MACHINE

/N\WARNING

@ The machine must be collected, transported and discarded in accordance with ap-
plicable laws and regulations.
@ When entrusting a third party to collect, transport and discard of the machine, be
sure to select specialist companies.
® The following component contains specially controlled industrial waste which
must be collected, transported and discarded in a special manner in accordance
with the law. When discarding this component, please contact your distributor.
* 55-inch LCD monitor (See P. 67 “8B-4-1 (4) Replacing the LCD monitor.”)
* In some cases, local ordinances also stipulate special methods of collecting,
transporting and discarding specially controlled industrial waste.

99



10. PARTS LISTS

10-1 Monitor Assy

=

55-inch LCD

100



10. PARTS LISTS

No. Name Qty. Type and rating Part No.
1 Monitor cabinet 1 DP63-13165-00
2 Maintenance panel A 1 DP63-13166-00
3 Maintenance panel B 1 DP10-13054-00
4 Monitor cover 1 DP10-13055-00
5 Monitor panel 1 DP95-13169-00
6 Speaker cover 2 DP10-13061-00
7 Top joint bracket 1 DP10-13062-00
8 MC bottom joint bracket 2 DP10-13064-00
9 MC side joint bracket 2 DP10-13063-00
10 | Rack board 1 DP63-13167-00
" PS board 1 DP63-13167-01
12 HDMI-DVI conversion cable 1 VG50-13146-00
13 Rack & PS board bracket 2 DP10-13065-00
14 | SW power supply unit, 5V/12 V 1 VG88-13197-00
15 | SW power supply unit, 12V 1 VG88-10064-00
16 Bass AMP PC board 2
17 | System 369 1
18 | Round vibration-insulating rubber 6 RM96-12602-00
19 | Adjuster bracket 4 VG10-13164-00
20 | Adjuster 4 VG20-04938-01
21 Caster 4 VG24-00783-00
22 Fan motor 2 VG55-07827-00
23 | Speaker 1 VG54-03210-00
24 | AV cable 1 VG50-13147-00
25 | USB cable 1 VG50-06800-01
26 | Decal Cabinet Right Pirates SE 1 DP240-13638-01
27 Decal Cabinet Left Pirates SE 1 DP240-13638-00
28 Monitor panel TB bracket 2 DP10-13057-00
29 Monitor panel LR bracket 2 DP10-13058-00
30 | LCD Top bracket 1 DP10-13059-00
31 LCD Bottom bracket 1 DP10-13060-00

101



10. PARTS LISTS

10-2 Control Assy

102



10. PARTS LISTS

No. Name Qty. Type and rating Part No.
1 Control cabinet 1 DP63-13165-01
2 Maintenance door 2 DP63-13166-01
3 Coin lock 2 VG26-13198-00
4 USIO mount board 1 DP63-13167-02
5 Control cover 2 DP10-13066-00
6 Gun mount bracket 4 DP10-13067-00
7 Coin door 1 VG83-10635-00
8 Adjuster Bracket 4 VG10-13164-00
9 Adjuster Bolt 4 VG20-04938-01
10 | Caster 4 VG24-00783-00
" Floor mat 1 DP96-13168-00
12 | Wheel cover 1 DP90-13026-00
13 | USIO PC board 1
14 Gun Drive PC board 1
15 Decal Cabinet Left Pirates SE 1 DP240-13638-00
16 | Decal Cabinet Right Pirates SE 1 DP240-13638-01
17 | C joint support bracket 2 DP10-13068-00
18 | Top joint bracket 1 DP10-13062-00

103



10. PARTS LISTS

10-3 Seat Assy

uzj\@

27

///}_w

i

J

)

104



10. PARTS LISTS

No. Name Qty. Type and rating Part No.
1 Seat cabinet 1 DP63-13165-02
2 Floor mat bracket 1 DP10-13070-00
3 Woofer cover 1 DP10-13073-00
4 Woofer speaker 1 VG54-11590-00
5 Window pillar L 1 DP10-13077-00
6 Window pillar R 1 DP10-13078-00
7 Window mount base 1 DP10-13074-00
8 Window top bracket 1 DP10-13075-00
9 Window bottom bracket 1 DP10-13076-00
10 | Window panel 1 DP95-13169-01
" Connector cover 1 DP10-13079-00
12 Seat bottom cover 1 DP10-13072-00
13 | Decal Seat Left Pirates SE 1 DP240-13637-00
14 Decal Seat Right Pirates SE 1 DP240-13637-01
15 | Rear body 1 DP90-13036-00
16 Rear body center mount bracket 1 DP10-13080-00
17 | Rear body side mount bracket 2 DP10-13081-00
18 | Side body L 1 DP90-13027-00
19 | Side body R 1 DP90-13027-01
20 Side body mount bracket 2 DP10-13082-00
21 Cover Treasure Pirates SE 1 DP90-13029-01
22 | Adjuster bracket 1 VG10-13164-00
23 | Adjuster bolt 1 VG20-04938-01
24 | Caster 1 VG24-00783-00
25 | Sjoint support bracket 2 DP10-13071-00
26 | Top joint bracket 1 DP10-13062-00
27 | Caution Decal, DO NOT STEP 1 VG40-06765-00
28 Caution Decal, TIP OVER HAZARD 1 VVG40-13003-00

105



10. PARTS LISTS

10-4 Gun Assy

106



10. PARTS LISTS

No. Name Qty. Type and rating Part No.
1 Neck SD 1 DP10-13086-00
2 Core shaft 1 DP10-13094-00
3 Frame cover (2) 1 DP10-13105-00
4 Frame cover (1) 1 DP10-13104-00
5 Switch base 1 DP10-13103-00
6 Grip 1 DP10-13110-00
7 Stopper shaft 1 DP11-13109-00
8 Stopper rubber (1) 1 DP96-13095-00
9 Motor frame 1 DP10-13108-00
10 | Stopper frame 1 DP10-13106-00
11 | Slide bracket 1 DP10-13107-00
12 | Undercover 1 DP90-13025-00
13 | Potentiometer bracket (for up-down) 1 DP10-13102-00
14 | Pipe end 1 DP11-13099-00
15 | Gear 1 DP59-13047-00
16 | Stopper rubber (2) 1 DP96-13101-00
17 | Potentiometer bracket (for left-right) 1 DP10-13111-00
18 | Spacer 1 DP96-13096-00
19 | Key 1 DP11-13098-00
20 | Crank 1 DP11-13174-00
21 | Slider 1 DP59-13175-00
22 | Stopper rubber 2 DP96-13176-00
23 | Gear 1 DP59-13097-00
24 | Flange bushing 2 | LFF-3220 DP59-13048-00
25 | Gun base box 1 DP10-13069-00
26 | Rhomboidal pillow 2 | KFL0O1 DP59-13177-00
27 | Miniature bearing 1 | MF1482Z DP59-13178-00
28 | Slide rail 2 | AR2-60 (ball: 2 x 10 pieces) DP05-13179-00
29 | Gun cover 1 DP90-13031-00
30 | Grip cover 1 DP90-13024-00
31 Button cover Hole blind 2 DP90-13180-00
32 | Switch bezel 1 DP90-13181-00
33 | LevergripA 2 DP90-13182-00
34 | LevergripB 2 DP90-13183-00
35 | Trigger button 2 | SN-07170 DP90-13184-00
36 | Trigger spring 2 | SN-07171 DP22-13049-00
37 | Trigger spacer 2 | SN-07177 DP90-13185-00
38 | Gap filling plate 2 DP95-13186-00
39 | Start button Button sticker 1 DP40-13192-00
40 | Potentiometer (for up-down) 1 | EWSV7CF20E13 VG75-03824-00
41 | Potentiometer (for left-right) 1 | EWSUGBF20E13 VG75-07050-00
42 | Vibration unit 1 | RSR20/10-CABO-BNG DP36-13043-00
43 | Microswitch 2 | D3M-01L1-3 V(G53-13092-00
44 | llluminated button switch 1 | OBSAX-C45UMW1FLW3 VG80-13093-00

107



108

10. PARTS LISTS

10-5 Wheel Assy

No. Name Qty. Type and rating Part No.
1 Wheel base 1 DP10-13112-00
2 | Wheel shaft 1 DP11-13113-00
3 Pillow unit (diameter: 25 mm) 1 | BPP5 V(G59-13115-00
4 Pillow unit (diameter: 20 mm) 1 | BPP4 V(G59-13116-00
5 Darin 1 DP90-13170-00
6 Slit board 1 DP10-13171-00
7 Photosensor 1| KI1138-AALF DP79-13170-00
8 Sensor bracket 1 DP10-13114-00




10. PARTS LISTS

10-6 Service Plate Assy

No. Name Qty. Type and rating Part No.
1 Service plate 1 VG10-04881-00
2 | Slide switch 1 V(G53-12702-00
3 | Toggle switch 1 V(G53-12703-00
4 Mini btn, Start, Red ctr galag 2 VG53-09641-00
5 Label, Service panel "Test" 1 VG44-02702-00
6 Label, Service panel "Service" 1 VG44-02702-01
7 Label, Service panel "Enter" 1 VG44-02702-11
8 Label, Service panel "Select" 1 V(G44-02702-07
9 Coin meter, 5V W/Harness 1 V(G83-09347-00
10 | Mini btn, Start, Grn ctr galag 1 VG53-09641-01

109



110

10. PARTS LISTS

10-7 Cord Box Assy

No. Name Qty. Type and rating Part No.
1 A.C. Plate, detach cord 1 VG10-09494-00
2 Panel mount fuse holder 1 V(G78-12950-00
3 Label, ON-OFF 1 V(G44-03224-00
4 Switch, Rocker, Dpst 1 V(G53-04683-00
5 Filter, EMI, 10A, Panel mount 1 VG78-12947-00

10-8 Roof Assy

No. Name Qty. Type and rating Part No.
1 Roof 1 DP63-13165-03
Decal Roof Pirates SE 2 DP240-13636-00
Top Bracket 2 DP10-13087-00




10. PARTS LISTS

10-9 Marquee Assy

No. Name Qty. Type and rating Part No.
1 Marquee box 1 DP10-13052-00
2 Marquee Pirates SE 1 DP290-13640-00
3 Flag pole 1 DP10-13053-00
4 Flag 1 DP90-13021-00
5 Fluorescent lamp 2 VG57-02029-00
10-10 Other parts

<§% > %%
SN

No. Name Qty. Type and rating Part No.
1 Manual - Pirates SE 1 DP245-13639-00
2 Power cord L T
3 CS bottom joint bracket 2 DP10-13083-00

11



11. WIRING DIAGRAMS

GRY
7]

Front Assy Control Assy :
H 1
Speaker Left YEL A
40 VL 8P
. . 40w | | |pSRY 1 g SE RN
GRY = GRY : [ e )
| Speaker Right  ——y )
H 4Q 44| SPR-
! 40W 5
CabinetFan2 ! 6]6
o%u 717 sP.s*
8]8] SPs-
LCD System357
VD PN BASS AMP PCB Assy
070 [vmeow 1| e
T RN ] © Ol
HDCP Support A
@ RCA (Red)
NV LINE INR
System369-11E Assy HDMI VH 4P
VIDEO OUT A
33
AV Mul e v
— [(AubioouT | 11 GND
USB-A
Control Ass)
[ P g
RED)
‘ ) RED)
YEL E
YEL E
P =
] YEL VLT E
Cabinet Fan 1 [6:
q Control Assy
DC12V Power Suppl S P2
'ower Supply BLK Xd
BLK o
12V 108 BLK —{12
v [ p—e—— | — e
GRY [ GND | ST
T [ ACP | 115
S ACN
SR T Fe |
4 GRN-YEL
DCSV Power Supply
=L T AcP svih [ ey [ b -
-I%n AC_N [ GND | [r————]
SENEL T Fg |
GRN =\ GRN
mgmﬂ_mg
GRY GRY :
] WHT WHT
GRN-YEL GRN-VEL
; Swi :
POLERSW BLU_ GRY I GRY GRY
Q1o 11 7]
4o V) mmm > | WHT -HM WHT oxzémﬁ 2]
; .%W
SRAYEL (] GRNYEL GRN-YEL L=
Cordbox Assy ; Seat Assy

SignBoard Assy

113

112



€l

fssy dgNNO

J3AN39

J3ANEO

13A

13A

TIANGO ’

g g

T3ANYO

2]

T13ANYO 13ANYO

N9
(5]

51;{

@]

]

a311sde
Q3118 dL

T3ANY9

EE]

~

3

N9
ANN9O d2
XNN9 d¢

el

LNOAG+

(5]

ESEEREED

Q34-1HW

Oyg-LHM

NG 31089 PRIYS : Assy/ [2aym

AY9-LHM

2¥0

paL]

OYO-LHM

{0/]
Lo
18]
L
LS
2
L
L
a
3

Q34-1HW

Kssy [pued sainieg _
O¥E-THY

dG) 1A i

ANNOdL
XNN9db
LNOAG+

[ —|

(]
(5]

LYY1S dg

i T O O
e MSHIINT = (€]

Y9l d2

fssy diNND |

e MS 103735« )

19RL 42

TIA-NYO

3] T
T s 0,8 o Amw

1¥viSdl

¥ONLdl

(el MS 30INY3S —— (ze)

H!j
aN

|

fssy ui0)

YEL

T13ANEO

T3ANYO

2x ANV AYLNT

9L d}

Sl

gON3
VON3
N9
1NOAS+

Y3IN3
NMOd
dn
N9
1831

TIANYO TIANYD

@ ae pAL] >
T3A T3A

(Bi3il)

30IN¥38
ONIOD

0INNOJI

3198 PiBYS

A

N3 dZ
Hd dZ

(ve)

N3d}
Hddl

—

(@) d)

(1€)

: GG e R K
! Ovv:m g N8 {18
i iED ED TBATTER
H Z]z
AN

(4[4

LNOAS+

aN9
N3 dZ
Hd dZ
N3dl
Hdd}

Ay
EELS

NG+

8708 d2

V108 dz

810Sd}

vY10sdb

Assy j04u09)

SN Jo} Assy [04u0D JO NVHOVIA ONIYIM

Assy
ol

SWVHOVIA ONRIIM "L



11. WIRING DIAGRAMS

WIRING DIAGRAM of Control Assy for Europe

33

i sp,
TPSOLA [ 11 Ma“
PsoLs [2 2 17d
2PSOLA |44
2PS0LB | 5[5 %)
V349 GUNDRIVE PCB 0 126
ot ,
PP [ 44
TPEN |55 o
el v 2pPH |8 [ o [
T[] iV PEN [ 9]0 1L
ENS e oD [12[1z) 2K |
! Coin Assy
i CASHFLOW 340 1]
XAD 40P : - |kk1gp 2]
Front UseB TVOUT [22]22 Muw GO AT UG PLAVERH 3]
Ass) f 1 4
ey [ use LI P b o o S 00| pLaveriL 4]
TPEN_[25[25 00 212 e[| vsupeLY 5]
20PH L2042 e YEL i YEL 7 8j8] CND Shield Cable A
PEN_[29]29 AE 7
BLK BLK BLK @ A
RED @ o &[T [5]_omeTeR 5]
CCOUNTO [ 11 Qw 0TS 1616 [ VSUPPLY 9]
CON0_[ 5[5 : ELAMP 0
YEL @ GRN-YEL GRN-YEL (5
SERVICE [12[12 12 ~SENYEL (5 G 1]
— TEST |77 [ ; (16)
A (EX PO POl e ) : @ [13]
T eI < ENTRY LAMP SRIYEL A
DOWN 14114 uuu m - {15)
ENTER [ 17|17 [ :
BLK (1) -o- :
— &%%q ﬂ w F52) WHTBRO - -[WHT-RED MN W; XPOT
BLK V371 USIO PCB ENCA (99 }od LBLU [55{WHT-ORG 1
GRNYEL (54)
T3 ORMYEL ENCB_[10[10
HoTGRAVEL
= GRN-YEL (11) (32) (32) ——— SERVICE SW (34)
75 TPTRIGL [24[24 |11 ) 55 XA3P
TPTRIGR [26]25 L2 (33) (3) mko TEST SW PNK A7 WHTGRN 3
: TrsTART T28 25112 (34) (34) be (34) WHT-RED |1 WHT-BLU WN W%noq
5 (35 z
OLRNYEL 4 %) 89 o SELECTSW 4 GUN 1P Assy LB (3T VIO o
: FPIRGL [30[30 |21 (38) () o y
: PTRIGR [32[32} 22 37) @7 —— ENTERSW  (34) -
H YL 15P
: 2P START [34[34 2 — J— E,%Jf Hhir.ero
H BLK e | (22) qq WHT-RED
GND 3939 For H Service Panel Assy (23) 5 T3] WHT-ORG
GND_[40]40 : Bk
414
L]
n (24) =1
+5VOUT_ | 1 — Wheel Assy Shield Cable v%%
TPGUNX |3 | . ; e
PGUNY |4 £ ‘ FH Rotary
GND_ |11 52) Sl 19191 Solenoid
53 WHT-GRN VWHTRED Ty 2 (0] 10}
~vouT T2 (54) WHT-BLU | WHT-BLU [ T—outt Em
[ WHT-GRN 12[12
PGUNX |5 313 vouz REARH
WHT-BLK 13[13
POUNY |6 GRN-YEL GRN-YEL 414 CND [1a14]
o [12 \ oRNYEL T orn ve
Dual Channel {1515}
TP STLED | 15] 15 Lk ; Photo Sensor
PP LI 2P STLED [ 1717 }2) [A—
BLK | 1 _ GND BLK
H— 2 oo GND__[ai[atek
33 _veviN oD [%2[%2
\ / i
XA 3P
PNK AT WHIGRY (1
BLK_LBlK szmwfmc_u 2[2 ﬁg,ﬂ_ L= V.POT
YEL YEL 33 !
GRNYEL L GRN.VEL

GUN 2P Assy

114






NAMCO AMERICA INC.

951 Cambridge Drive
Elk Grove Village, IL 60007
+1 (847) 264-5610
www.namcoamerica.com

Technical Support (USA)

Technical Service:
+1 (847) 264-5614

Parts:
+1 (847) 264-5612
www.namcoparts.com

Fax:
+1 (847) 264-5613

Copies of the manual can be downloaded
from our website:
www.namcoamerica.com/manuals.php

NAMCO EUROPE LTD.

NAMCO House
Units 7-8, Acton Park Estate
The Vale
London. W3 7QE
+44 (0) 20 8324 6101
www.namco.co.uk

Technical Support (Europe)

Technical Service/Warranty
Advance Replacement Parts:
+44 (0) 20 8324 6120

Consumable Parts:
+44 (0) 20 8324 6102

Fax:
+44 (0) 20 8324 6126

Copies of the manual can be downloaded
from our website:
www.namco.co.uk/brentelectronic/
technical-manuals/namco.html

© NAMCO BANDAI Games Inc.

First Edition Published in March 2014

Specifications of the machine and contents of this operation manual are subject to change without prior notice due to product improvements.

Part No. DP245-13639-00
Rev0. March 2014





